
50h Service Kit {15466}

Root Catalog >> All Store Views >> Maskiner >> City Ranger 3070 >> City Ranger 3070 B0 >> Service >> 50h Service Kit



Pos Part no Name EUR
1 E01020750 Hydr. Filter 233.23



500h Service Kit {15467}

Root Catalog >> All Store Views >> Maskiner >> City Ranger 3070 >> City Ranger 3070 B0 >> Service >> 500h Service Kit



Pos Part no Name EUR
1 E65002561 Service 500 Hours Kit 329.24
2 E01020020 Oil Filter 10.54
3 E01020270 Fuel Pre Filter 20.79
4 E01020683 Fuel Filter 67.35
5 E01020764 Air Filter, main 73.38
6 E01020765 Air Filter, Safety filter 35.83
7 55924065 Recirculation filter Cabin 3070 16.34
8 55910589 Cabin Filter F7 23.01



1000h Service Kit {15468}

Root Catalog >> All Store Views >> Maskiner >> City Ranger 3070 >> City Ranger 3070 B0 >> Service >> 1000h Service Kit



Pos Part no Name EUR
1 E65003057 Service 1000 & 2000 Hours KIT 306.04
2 E01020020 Oil Filter 10.54
3 E01020270 Fuel Pre Filter 20.79
4 E01020683 Fuel Filter 67.35
5 E01020764 Air Filter, main 73.38
6 E01020765 Air Filter, Safety filter 35.83
7 E01020658 V-Belt 29.50
8 E50009700 V-Belt 29.30
9 55924065 Recirculation filter Cabin 3070 16.34
10 55910589 Cabin Filter F7 23.01



1500h Service Kit {15469}

Root Catalog >> All Store Views >> Maskiner >> City Ranger 3070 >> City Ranger 3070 B0 >> Service >> 1500h Service Kit



Pos Part no Name EUR
1 E65002563 Service 1500 Hours Kit 976.63
2 E01020020 Oil Filter 10.54
3 E01020270 Fuel Pre Filter 20.79
4 E01020683 Fuel Filter 67.35
5 E01020764 Air Filter, main 73.38
6 E01020765 Air Filter, Safety filter 35.83
7 55924065 Recirculation filter Cabin 3070 16.34
8 55910589 Cabin Filter F7 23.01
9 E01020750 Hydr. Filter 233.23
10 E01020673 Breather Filter Element 364.64
11 E01020674 O-Ring F. Breather Filter 60.86



2000h Service Kit {15470}

Root Catalog >> All Store Views >> Maskiner >> City Ranger 3070 >> City Ranger 3070 B0 >> Service >> 2000h Service Kit



Pos Part no Name EUR
1 E65003057 Service 1000 & 2000 Hours KIT 306.04
2 E01020020 Oil Filter 10.54
3 E01020270 Fuel Pre Filter 20.79
4 E01020683 Fuel Filter 67.35
5 E01020764 Air Filter, main 73.38
6 E01020765 Air Filter, Safety filter 35.83
7 E01020658 V-Belt 29.50
8 E50009700 V-Belt 29.30
9 55924065 Recirculation filter Cabin 3070 16.34
10 55910589 Cabin Filter F7 23.01



3000h Service Kit {15471}

Root Catalog >> All Store Views >> Maskiner >> City Ranger 3070 >> City Ranger 3070 B0 >> Service >> 3000h Service Kit



Pos Part no Name EUR
1 E65003058 Service 3000 Hours KIT 1,035.45
2 E01020020 Oil Filter 10.54
3 E01020270 Fuel Pre Filter 20.79
4 E01020683 Fuel Filter 67.35
5 E01020750 Hydr. Filter 233.23
6 E01020764 Air Filter, main 73.38
7 E01020765 Air Filter, Safety filter 35.83
8 E01020658 V-Belt 29.50
9 E50009700 V-Belt 29.30
10 55924065 Recirculation filter Cabin 3070 16.34
11 55910589 Cabin Filter F7 23.01
12 E01020673 Breather Filter Element 364.64
13 E01020674 O-Ring F. Breather Filter 60.86



Yearly Service Kit {15472}

Root Catalog >> All Store Views >> Maskiner >> City Ranger 3070 >> City Ranger 3070 B0 >> Service >> Yearly Service Kit



Pos Part no Name EUR
1 E65003059 Service Yearly KIT 388.06
2 E01020020 Oil Filter 10.54
3 E01020270 Fuel Pre Filter 20.79
4 E01020683 Fuel Filter 67.35
5 E01020764 Air Filter, main 73.38
6 E01020765 Air Filter, Safety filter 35.83
7 E01020658 V-Belt 29.50
8 E50009700 V-Belt 29.30
9 55924065 Recirculation filter Cabin 3070 16.34
10 55910589 Cabin Filter F7 23.01



Pumps {15386}

Root Catalog >> All Store Views >> Maskiner >> City Ranger 3070 >> City Ranger 3070 B0 >> Hydraulic >> Pumps



Pos Part no Name EUR
1 55911102 Hydr. Hose 1/2" L1320 54.69
2 55911914 Allen Screw CH M10x110 DIN912 FZB 8.8 1.50
3 55912506 O-Ring Ø24,2x3 1.50
4 55912551 Hose Nipple 1 1/4" RG 24.90
5 55910637 Flushing Valve 11 Bar 1,270.17
6 55912023 Hydr. Coupling Male L12 GES - UNF9/16-18 3.63
7 55912025 Hose Adaptor 20mm 1/16-12 UN 16.34
8 55912026 Hose Adaptor 20mm 1 5/16-12 UN 24.87
9 55912381 Test Point SMK-20-9/16UNF-B-E-W3 7.33
10 55912504 Seal, Bonded 1/4" RG1 1.62
11 55912505 O-Ring Ø30x3 1.50
12 55913037 Piston Pump H1 78CCM 13,321.14
13 55921113 Hydr. Hose 1/2" L1300 144.18
14 55922088 Hydr. Hose 3/4" L1640 402.77
15 55922089 Hydr. Hose 3/4" L660 307.95
16 E03100290 Hex Set Screw M12x35 DIN933 FZB 8.8 1.50
17 E03800060 Nut M10 DIN934 FZB 8 1.50
18 E03900050 Chamfered Washer ø10 (ø10,5/20x2) DIN125-B FZB 1.50
19 E03900060 Chamfered Washer ø12 (ø13/24x2,5) DIN125-B FZB 1.50
20 E04120130 Fitting Coupling Male AL12x1/2" GES 2.41
21 E04120170 Fitting Straight AL15x1/2" 2.57
22 E04180170 Fitting Adjustable Angle L15 w/ Nut EWV 7.06
23 E04800480 Fitting Straight AL15x3/4" 5.60
24 55912096 Hydr. Hose 3/8" L435 29.78
25 55912093 Hydr. Hose 1/2" L340 40.07
26 55912097 Hydr. Hose 1/2" L1255 59.83
27 55912510 Hydr. Hose 1/4" L750 29.50
28 55912260 Hydr. Hose 3/8" L375 30.58
29 55912214 O-Ring 101,27x2,62 NBR SH 70 3.25
30 55911258 Adjustable Branch Tee S25 32.75
31 E03900070 Chamfered Washer ø14 (ø15/28x2,5) DIN125-B FZB 1.50
32 55911695 Adjustable Elbow S10 7.58
33 55911569 Hydr. Coupling Male L8 GES - UNF9/16-18 5.69
34 55911693 Straight Male Stud 25S 1" 7.33
35 55911688 Reducing Tee L15/L22/L15 51.52
36 55911028 SAE Flange 1" BSPP 54.62
37 55910450 Gear Pump 26/14CCM 759.05
38 E50000155 Hydr. Fitting AL12 EWV 5.49
39 55911039 Gear Pump 11CCM 244.69
40 55911694 Straight reducing with swivel nut S25/10 19.21
41 55911886 Hex Set Screw M14x35 DIN933 FZB 10.9 1.50
42 55911687 Straight Male Stud 22L 3/4" 9.09
43 55911697 Straight Male Stud 10S UNF 9/16-18 15.17
44 55924057 Seal Ring F. H1 pumpe 96.67



Drive Circuit & Wheel Motors {15387}

Root Catalog >> All Store Views >> Maskiner >> City Ranger 3070 >> City Ranger 3070 B0 >> Hydraulic >> Drive Circuit &
Wheel Motors



Pos Part no Name EUR
1 55912725 Hex Bolt M12x70 DIN931 FZB 8.8 1.50
2 55911906 Nordlock Disc NL 12 1.68
3 55911238 Hub, Rear 144.25
4 55910354 Wheel Motor, Rear TMK FL 250 3,329.56
5 55922114 Hydr. Hose 1/4" L600 82.20
6 55911669 Straight Male Stud 16S 3/4" 23.35
7 55911073 Adjustable L Barrel Tee S10 9.09
8 55911664 Hydr. Pipe Ø10 78.10
9 55911631 Tee Reducer S16/S10/S16 11.11
10 55911077 Adjustable Elbow S16 11.54
11 55922115 Hydr. Hose 1/4" L1170 94.22
12 E04120030 Fitting Straight AL8x1/8" 2.25
13 E50000942 Washer Lock M27 ISO 9227 8.27
14 E04120040 Fitting Straight AL8x1/4" 1.50
15 55912509 Hydr. Hose 1/4" L830 31.39
16 55912396 Hydr. Coupling Male GES S20 3/4" 4.74
17 55912398 Adjustable Standpipe Elbow 20S 15.15
18 55922885 Hydr. Hose 5/8" L540 136.85
19 55912399 Tee Reducer S20/S25/S20 53.04
20 55912397 Straight Male Stud 20 S 3/4" 10.91
21 E04180310 Hydr. Tee Adjustable VD08L 8.80
22 55922088 Hydr. Hose 3/4" L1640 402.77
23 55921080 Hydr. Hose 1/2" L1900 333.86
24 55911069 Straight Bulkhead Coupling S25 23.33
25 55911084 Straight Bulkhead Coupling L8 2.73
26 E04101066 Hydr. Tee A L08 M-F-M 7.01
27 55911086 Hydr. Pipe L Ø8 35.47
28 55913332 Nut 48.39
29 55913333 Parallel Key 15.79
30 55911076 Hydr. Pipe Ø16 47.43
31 55911072 Straight reducing with swivel nut S25/16 15.02
32 55911258 Adjustable Branch Tee S25 32.75
33 55923525 Hydr. Hose 1/2" L280 60.63
34 55911089 Hydr. Pipe R Ø8 34.86
35 55911041 Straight Male Stud 16S 3/4" 7.27
36 55920817 Brake Hose R 58.03
38 55911147 Hub, Front 373.10
39 55911130 Brake Drum Ø170 508.21
40 55910660 Screw Csk TX M6x20 ISO14581 A2 1.50
41 E03400170 Allen Screw CH M10x40 ISO4762 FZB 8.8 1.50
42 55910019 Wheelmotor TMKW 250 2,095.51
43 55912515 Allen Screw CH M12x40 DIN912 FZB 8.8 1.50
44 55920816 Brake hose L 53.59
45 55921093 Hydr. Hose 1/4" L2100 99.91
46 55911671 Check valve 1/4" BSP 5 PSI 13.83
47 55911670 Straight Male Stud 10S 1/4" 8.79
48 E04180110 Fitting Adjustable Angle L8 w/ O-Ring EWV 6.09
49 E65003182 Wheel Motor kit 365.29



Brake Circuit {15388}

Root Catalog >> All Store Views >> Maskiner >> City Ranger 3070 >> City Ranger 3070 B0 >> Hydraulic >> Brake Circuit



Pos Part no Name EUR
1 55910639 Valve Block, Parking Brake 676.76
2 E04120040 Fitting Straight AL8x1/4" 1.50
3 55922118 Hydr. Hose 1/4" L870 84.73
4 E04180110 Fitting Adjustable Angle L8 w/ O-Ring EWV 6.09
5 55912119 Hydr. Hose 1/4" L270 25.72
6 55911899 Return manifold 1/4" BSP 69.66
7 55922115 Hydr. Hose 1/4" L1170 94.22
8 E03900030 Chamfered Washer ø6 (ø6,4/12x1,6) DIN125-B FZB 1.50
9 E03100060 Hex Set Screw M6x10 ISO4017 FZB 8.8 1.50
10 55922114 Hydr. Hose 1/4" L600 82.20
11 E04180310 Hydr. Tee Adjustable VD08L 8.80
12 E04500020 Seal, Bonded 1/4" RG 1.50
13 E04100010 Hydr. Bushing 1/4" RG 1.50
14 55912741 Check Valve 45.24
15 55912793 Hydr. Hose 1/4" L710 35.72
16 55912116 Hydr. Hose 1/4" L1100 28.43
17 55912090 Hydr. Hose 1/4" L935 29.51
18 E04130510 Fitting Elbow BE08x1/4" 6.66
19 55911907 Screw M6x80 KN 6038 Delta PT Zink 1.50
20 55912516 Fitting, Adjustable stud 45" EV L8 16.68
21 E04503180 Test Nipple Ø8 8.39
22 55913363 Handpump 131.32
23 55913362 Valve 28.01
24 55913364 Valve 165.74



Fan Hydraulic {15389}

Root Catalog >> All Store Views >> Maskiner >> City Ranger 3070 >> City Ranger 3070 B0 >> Hydraulic >> Fan Hydraulic



Pos Part no Name EUR
1 55910471 Motor F. Fan Drive 8CCM 648.81
2 55911906 Nordlock Disc NL 12 1.68
3 55910784 Pipe Holder Ø35 14.07
4 55911884 Allen Screw CH M6x60 ISO4762 FZB 8.8 1.50
5 55910638 Valve Block, Fan Drive 863.05
6 55910765 Pipe Clamp 14 214PP 1.50
7 55911489 Bracket F. Fan Drive Block 13.08
8 55911756 Hydr. Pipe Ø15 130.77
9 55911764 Hydr. Pipe Ø12 81.06
10 55911766 Hydr. Pipe Ø12 105.49
11 55911784 Bracket 12.64
12 55911788 Clamp twin profil Ø12XØ12 PA 2.71
13 55921555 Bracket F. Expansion Tank 34.45
14 E03100090 Hex Set Screw M6x20 ISO4017 FZB 8.8 1.50
15 E03100140 Hex Set Screw M8x20 ISO4017 FZB 8.8 1.50
16 E03100150 Hex Set Screw M8x25 ISO4017 FZB 8.8 1.50
17 E03100190 Hex Set Screw M10x16 DIN933 FZB 8.8 1.50
18 E03200120 Hex Bolt M6x80 ISO4014 FZB 8.8 1.50
19 E03400115 Allen Screw CH M6x30 ISO4762 FZB 8.8 1.50
20 E03400120 Allen Screw CH M6x35 DIN912 FZB 8.8 1.50
21 E03404131 Allen Screw LCH M8x30 DIN7984 FZB 8.8 1.50
22 E03500010 Carriage Bolt M6x16 DIN603 FZB 4.8 1.50
23 E03803040 Locknut M6 DIN985 FZB 6 1.50
24 E03803060 Locknut M8 DIN985 FZB 1.50
25 E03900030 Chamfered Washer ø6 (ø6,4/12x1,6) DIN125-B FZB 1.50
26 E03900040 Chamfered Washer ø8 (ø8,4/16x1,6) DIN125-B FZB 1.50
27 E03900050 Chamfered Washer ø10 (ø10,5/20x2) DIN125-B FZB 1.50
28 E03902010 Plain Washer ø6 (ø6,4/18x1,6) DIN9021 FZB 1.50
29 E03909070 Copper Washer ø13/18x1,5 1/4" 1.50
30 E04109060 Banjo Bolt 1/4" RG 2.17
31 E04120120 Fitting Straight AL12x3/8" 1.76
32 E04120130 Fitting Coupling Male AL12x1/2" GES 2.41
33 E04120160 Fitting Straight AL15x3/8" 2.19
34 E04180170 Fitting Adjustable Angle L15 w/ Nut EWV 7.06
35 55912096 Hydr. Hose 3/8" L435 29.78
36 55912507 Hydr. Hose 1/4" L355 33.57
37 55911688 Reducing Tee L15/L22/L15 51.52
38 E50000155 Hydr. Fitting AL12 EWV 5.49
39 55913391 Kit F. Fan Drive Motor 24.50
40 E02300100 Parallel Key 4x6,5 1.50
41 55913360 Valve 166.26
42 55913358 Anti-Cavitation 210 Bar 80.32
43 55913361 Valve 391.21
44 55910513 Fan Drive Console 635.96



Working Hydraulic Front {15390}

Root Catalog >> All Store Views >> Maskiner >> City Ranger 3070 >> City Ranger 3070 B0 >> Hydraulic >> Working Hydraulic
Front



Pos Part no Name EUR
1 55911134 Hydr. Hose 1/2" L420 42.50
2 E04180340 Hydr. Tee Adjustable M22x1,5 9.69
3 55912382 Test Nipple SMK-20-15L-B-K-GS-W3 28.42
4 E04120040 Fitting Straight AL8x1/4" 1.50
5 E04180110 Fitting Adjustable Angle L8 w/ O-Ring EWV 6.09
6 55912516 Fitting, Adjustable stud 45" EV L8 16.68
7 E04130540 Fitting Elbow BE15X1/2" 13.04
8 55911252 Hydr. Pipe 19.79
9 E04120170 Fitting Straight AL15x1/2" 2.57
10 55911128 Accumulator 169.28
11 55910878 Bracket, Accumulator 64.28
12 E03900040 Chamfered Washer ø8 (ø8,4/16x1,6) DIN125-B FZB 1.50
13 E03100140 Hex Set Screw M8x20 ISO4017 FZB 8.8 1.50
14 E04180170 Fitting Adjustable Angle L15 w/ Nut EWV 7.06
15 E04120120 Fitting Straight AL12x3/8" 1.76
16 E50000155 Hydr. Fitting AL12 EWV 5.49
17 55911063 Fitting Equal Tee TS L22 15.15
18 55911064 Straight Reducer L22/12 8.52
19 55911091 Hydr. Pipe Ø12 73.46
20 55911061 Adjustable Elbow 22L 13.05
21 55911060 Straight coupling with swivel nut L22 16.97
22 55911056 Hydr. Coupling Male L22 1/2IN GES 5.47
23 55910283 Valve Block Front 4,631.81
24 E03902030 Plain Washer ø10 (ø10,5/30x2,5) DIN9021 FZB 1.50
25 E03100210 Hex Set Screw M10x25 DIN933 FZB 8.8 1.50
26 55913350 Valve 272.44
27 55913355 Valve 207.61
28 55913349 Valve 166.47
29 55913344 Nozzle M8X1 DIN906 Hole Ø1.3 15.40
30 55913343 Anti-Cavitation 265 Bar 80.32
31 55913348 Valve 89.65
32 55913351 Valve 80.72
33 55913341 Shuttle Valve 44.87
34 55913342 Logic element 77.64
35 55913352 Valve 570.89
36 55913346 Valve 337.06
37 55913345 Valve 159.68
38 55913347 Valve 315.61



Working Hydraulic Rear {15391}

Root Catalog >> All Store Views >> Maskiner >> City Ranger 3070 >> City Ranger 3070 B0 >> Hydraulic >> Working Hydraulic
Rear



Pos Part no Name EUR
1 55912693 Thin Nut M22x1,5x11 DIN439-B FZB 4 2.11
2 55911754 Elbow Bulkhead 15L 11.21
3 55911738 Elbow Bulkhead 8L 6.66
4 E04180110 Fitting Adjustable Angle L8 w/ O-Ring EWV 6.09
5 E04180170 Fitting Adjustable Angle L15 w/ Nut EWV 7.06
6 E04120170 Fitting Straight AL15x1/2" 2.57
7 E03100200 Hex Set Screw M10x20 DIN933 FZB 8.8 1.50
8 E03900050 Chamfered Washer ø10 (ø10,5/20x2) DIN125-B FZB 1.50
9 55912264 Hydr. Hose 1/2" L390 43.30
10 E04100040 Hydr. Bushing 3/4" RG 3.63
11 E04120120 Fitting Straight AL12x3/8" 1.76
12 55910636 Valve Block Rear 1,026.12
13 E04120040 Fitting Straight AL8x1/4" 1.50
14 55921108 Hydr. Hose 3/8" L2000 126.48
15 55921099 Hydr. Hose 1/4" L1950 108.14
16 55912116 Hydr. Hose 1/4" L1100 28.43
17 55912093 Hydr. Hose 1/2" L340 40.07
18 55912415 Hydr. Hose 1/2" L650 43.84
19 55912382 Test Nipple SMK-20-15L-B-K-GS-W3 28.42
20 E04180340 Hydr. Tee Adjustable M22x1,5 9.69
21 E50007154 Pipe Engine Forward 57.02
22 55921105 Hydr. Hose 3/8" L1670 118.89
23 55912266 Hydr. Hose 1/4" L595 29.79
24 55912267 Hydr. Hose 1/4" L375 26.79
25 55912265 Hydr. Hose 1/2" L510 45.22
26 55913352 Valve 570.89
27 55913357 Valve 80.72
28 55913343 Anti-Cavitation 265 Bar 80.32
29 55913349 Valve 166.47
30 55913353 Nozzle M8x1 D.0.5 W 0.4 NERO 8.39
31 55913341 Shuttle Valve 44.87
32 55913354 Logic Element VLP 204.31
33 55923540 Nozzle M8x1 DIN906 D.0.8 4.95



Power Steering {15392}

Root Catalog >> All Store Views >> Maskiner >> City Ranger 3070 >> City Ranger 3070 B0 >> Hydraulic >> Power Steering



Pos Part no Name EUR
1 55911111 Hydr. Hose 3/8" L1045 28.68
2 55911115 Hydr. Hose 3/8" L885 35.72
3 E50000899 Pressure Switch 4Bar-1/4" 44.50
4 E04500020 Seal, Bonded 1/4" RG 1.50
5 55912387 Manometer Coupling L12 - 1/4 P-MAV 8.17
6 E04180330 Hydr. Tee Adjustable VD12L 9.69
7 55912299 Fitting, Adjustable T L12 EVT 9.39
8 55912384 Test Nipple SMK-20-12L-B-K-W3 28.42
9 E04120130 Fitting Coupling Male AL12x1/2" GES 2.41
10 E04001740 Priority Valve OLS 40 182.22
11 E04120170 Fitting Straight AL15x1/2" 2.57
12 E04180170 Fitting Adjustable Angle L15 w/ Nut EWV 7.06
13 E04180340 Hydr. Tee Adjustable M22x1,5 9.69
14 55912382 Test Nipple SMK-20-15L-B-K-GS-W3 28.42
15 55912824 Fitting, Adjustable Stud 45" EV L12 8.50
16 55910056 Orbitrol 160CCM 930.96
17 E04120040 Fitting Straight AL8x1/4" 1.50
18 E04180110 Fitting Adjustable Angle L8 w/ O-Ring EWV 6.09
19 55911119 Hydr. Hose 1/4" L950 29.23
20 55911151 Hydr. Hose 3/8" L1080 29.50
21 E03900050 Chamfered Washer ø10 (ø10,5/20x2) DIN125-B FZB 1.50
22 E03404150 Allen Screw CH M10x20 DIN912 FZB 8.8 1.50



Steering Cylinder {15393}

Root Catalog >> All Store Views >> Maskiner >> City Ranger 3070 >> City Ranger 3070 B0 >> Hydraulic >> Steering Cylinder



Pos Part no Name EUR
1 E65002550 Articulation Joint Bolt Kit 70.67
2 E65002577 Bearing KIT 20.46
3 E04120120 Fitting Straight AL12x3/8" 1.76
4 55912299 Fitting, Adjustable T L12 EVT 9.39
5 55912094 Hydr. Hose 3/8" L505 31.93
6 55910186 Steering Cylinder Ø40x300 208.85
7 E02400020 Grease Nipple M6 form A 1.50
8 E65002551 Articulation Joint Bolt Kit 100.90
9 55911387 Shoulder Screw 57.36
10 55910469 Star washer Int. ø20 (ø21/33x1,4) DIN6798-J A2 1.50
11 55910628 Spacer F. Sealing 3.63
12 55910630 Gasket Ø45xØ34,5x5 2.13
13 E03905080 Plane Washer ø16 (ø17/30x3) DIN125-A A2 1.50
14 E03804041 Locknut M16 DIN985 A2 70 1.50
15 55910212 Shoulder Screw 63.89
16 55910239 V-Ring Sealing 30 VA R 2.45
17 55910238 V-Ring Spacer 12.71
18 E01900350 Retaining Ring Bore ø35 DIN472 1.50
19 55910538 Bearing GE 20 ES 13.43
20 55913380 Kit F. Gasket set, Steering Cylinder 31.97
21 55913378 Self locking Nut M14X1.5 DIN985 1.50
22 55913377 Piston 8.94
23 55913375 Nut 11.65
24 55913376 Piston Rod 29.23
25 55910624 Bearing GE 25 ES 16.34



Lift Cylinder A-Frame {15394}

Root Catalog >> All Store Views >> Maskiner >> City Ranger 3070 >> City Ranger 3070 B0 >> Hydraulic >> Lift Cylinder
A-Frame



Pos Part no Name EUR
1 E04120160 Fitting Straight AL15x3/8" 2.19
2 E04180170 Fitting Adjustable Angle L15 w/ Nut EWV 7.06
3 55911145 Hydr. Pipe Ø15 96.82
4 E04180340 Hydr. Tee Adjustable M22x1,5 9.69
5 55911134 Hydr. Hose 1/2" L420 42.50
6 E04120170 Fitting Straight AL15x1/2" 2.57
7 E50000973 Hex Set Screw M10x30 DIN933 A2 1.50
8 E03905090 Plane Washer ø10 (ø10,5/20x2) DIN125-A A2 1.50
9 55911736 Spacer 12.34
10 55910629 Gasket Ø53/40x6 2.71
11 E01900420 Retaining Ring Bore ø42 DIN472 1.50
12 55910624 Bearing GE 25 ES 16.34
13 55912526 Bearing House GE25 159.25
14 E02400020 Grease Nipple M6 form A 1.50
15 E03909082 Thin Nut M24x2x12 DIN439-B FZB 1.50
16 E50007880 Lifting Cylinder 423.25
17 55911713 Cylinder Bolt, A-Frame 28.32
18 55910627 Spacer 5.81
19 55911722 Plane Washer ø20 (ø21/37x3) DIN125-A A2 1.50
20 55911723 Locknut M20 DIN982 A2 70 2.87
21 E65003006 Kit F. Cylinder A-Frame 52.58



A-Frame Coupling {15395}

Root Catalog >> All Store Views >> Maskiner >> City Ranger 3070 >> City Ranger 3070 B0 >> Hydraulic >> A-Frame Coupling



Pos Part no Name EUR
1 E50007883 Hydr. Hose 1/2" L1770 65.51
2 E50007885 Hydr. Hose 1/4" L1820 35.73
3 E50007886 Hydr. Hose 1/4" L1140 37.63
4 E50007884 Hydr. Hose 1/4" L1290 34.65
5 E50007882 Hydr. Hose 1/2" L1270 50.33
6 E03803060 Locknut M8 DIN985 FZB 1.50
7 E03900040 Chamfered Washer ø8 (ø8,4/16x1,6) DIN125-B FZB 1.50
8 E04501320 Hydr. Coupling 1/4" F 56.52
9 E50007209 Guide Pin 56.81
10 E04500040 Seal, Bonded 1/2" RG 1.50
11 55910467 Hydr. Coupling Female 1/2" 100.65
12 E04500020 Seal, Bonded 1/4" RG 1.50
13 E04120040 Fitting Straight AL8x1/4" 1.50
14 E05004340 Coupling Water 15.75
15 E05004350 Housing F. Water Coupling 7.77
16 E01901290 Retaining Ring Shaft ø29 DIN471 1.50
17 E01900554 Retaining Ring Shaft ø40 DIN471 A1 2.84
18 E50007203 El/Water Holder, Small 4.11
19 E50007204 El/Water Holder, Wide 4.11
20 E50006899 Connector F Kit 6 pin Harting machine 54.20



B-Frame Coupling {15396}

Root Catalog >> All Store Views >> Maskiner >> City Ranger 3070 >> City Ranger 3070 B0 >> Hydraulic >> B-Frame Coupling



Pos Part no Name EUR
1 E50002774 Bushing 17.86
2 55910467 Hydr. Coupling Female 1/2" 100.65
3 E04500040 Seal, Bonded 1/2" RG 1.50
4 55912512 Hydr. Hose 1/2" L390 35.73
5 E04501320 Hydr. Coupling 1/4" F 56.52
6 E04500020 Seal, Bonded 1/4" RG 1.50
7 55912511 Hydr. Hose 1/4" L290 23.56
8 E01901290 Retaining Ring Shaft ø29 DIN471 1.50
9 E01900554 Retaining Ring Shaft ø40 DIN471 A1 2.84
10 E50002629 Block F. Fittings B-Frame 207.34
11 55911738 Elbow Bulkhead 8L 6.66
12 55911754 Elbow Bulkhead 15L 11.21
13 E03900070 Chamfered Washer ø14 (ø15/28x2,5) DIN125-B FZB 1.50



Oil Tank & Filter System {15397}

Root Catalog >> All Store Views >> Maskiner >> City Ranger 3070 >> City Ranger 3070 B0 >> Hydraulic >> Oil Tank & Filter
System



Pos Part no Name EUR
1 55910640 Hydr. Filter E 198-188 378.03
2 E04500090 Seal, Bonded 1" RG 1.50
3 55912062 Hose Adaptor 20mm 1" RG 12.35
4 55912112 Hose Clamp Ø29-31/M30/18 W1 SK 4.24
5 55921930 Hose NBR 53.73
6 55912504 Seal, Bonded 1/4" RG1 1.62
7 55912063 Hose Adaptor 25mm 1 1/4" RG 23.59
8 E50001632 Hose Clamp Ø34-37 4.56
9 55921927 Hose NBR 53.73
10 55910508 Flange F. Hydr. Filter 77.50
11 55924070 Screw LCH TX M6x25 ISO14580 FZB 8.8 1.74
12 55913024 Cobber Washer 6x12x1 1.50
13 55921246 Gasket F. Hydr. Filter 28.01
14 55913002 Flange F. Hydr. Filter 54.68
15 E04800480 Fitting Straight AL15x3/4" 5.60
16 E04180170 Fitting Adjustable Angle L15 w/ Nut EWV 7.06
17 55912097 Hydr. Hose 1/2" L1255 59.83
18 55912507 Hydr. Hose 1/4" L355 33.57
19 E04180310 Hydr. Tee Adjustable VD08L 8.80
20 E04120040 Fitting Straight AL8x1/4" 1.50
21 55912119 Hydr. Hose 1/4" L270 25.72
22 55912249 Insulation F. Hydraulic tank 9.50
23 55921268 Hose, Silicone blue 76.49
24 55911534 Hose Clamp Ø40-60x12 6.61
25 E65002700 Sealing EPDM 75SH 3M 7.56
26 55911747 Screw M5x20 WN 5451 Delta PT Zink 1.50
27 E03902000 Plain Washer ø5 (ø5,3/15x1,2) DIN9021 FZB 1.50
28 E04103010 Hydr. Plug w/Gasket 1/4" RG 1.52
29 55911929 Hose Ø20 10.55
30 55912566 Clamp 40-43 GBS M40-43/18 W1 SK 5.72
31 55921928 Hose NBR 48.67
32 55912550 Hose Adaptor 32mm 1 RG 13.04
33 55912061 Hose Adaptor 20mm 3/4" RG 7.30
34 E04500050 Seal, Bonded 3/4" RG 1.50
35 55920164 Hydraulic Tank 1,321.95
36 E03900050 Chamfered Washer ø10 (ø10,5/20x2) DIN125-B FZB 1.50
37 E03404150 Allen Screw CH M10x20 DIN912 FZB 8.8 1.50
38 E65002710 Sealing EPDM 70SH 2M 13.07
39 55913006 Sealing F. Air Filter Nozzle 60.13
40 55911748 Screw M6x20 WN 5451 Delta PT Zink 1.50
41 55922433 Cover, Airfilter 278.13
42 55912252 Screw M4x20 STS-plus KN6039 1.50
43 E50007515 Level Indicator 10.77
44 55920980 Filler Cap 29.69
45 55910504 Pipe Piece Ø12x30,5 2.90
46 55910571 Plain Washer ø8 (8,4/40x1,5) DIN9021 A2 1.50
47 55911863 Allen Screw CH M8x50 DIN912 A2 1.50
48 E50010055 Drain plug 94.78
49 E04509010 Observation Window 1 1/4" RG 5.92
50 55911535 Hose Clamp Ø90-110x12 11.74
51 E04500030 Seal, Bonded 3/8" RG 1.50
52 E50009692 Temperature sensor 97.81
53 55921247 Hose EPDM 94.81
54 55911711 Air filter dust load indicator 7,5 KPa 14.02
55 55911974 Rubber Strap 60cm 19.94
56 55910840 Air Filter 151.56
57 55910475 Gasket F. Oil Filter Cover 10.17



Pos Part no Name EUR
58 E03900030 Chamfered Washer ø6 (ø6,4/12x1,6) DIN125-B FZB 1.50
59 55910447 Cover, Oil filter 73.18
60 55912557 Finger Screw M6x16 2.12
61 E04180110 Fitting Adjustable Angle L8 w/ O-Ring EWV 6.09
62 E50010718 Tap extension 3/4"x3/4" 50mm 7.12
63 55923530 Washer F. Oil Cap 6.81
64 E50011060 Cover F. Hydr. Filter 81.00
65 E50011061 10.56
66 E50011062 17.61
67 E01020750 Hydr. Filter 233.23



Oil Cooler {15398}

Root Catalog >> All Store Views >> Maskiner >> City Ranger 3070 >> City Ranger 3070 B0 >> Hydraulic >> Oil Cooler



Pos Part no Name EUR
1 55911344 Radiator, CAC/Oil 3,505.84
2 E01202152 Sealing Strip R Black 2M 8.77
3 55921269 Pipe 172.31
4 55911591 Rubber Clamp Ø35x20 RSGU W1 EPDM 3.68
5 E03900040 Chamfered Washer ø8 (ø8,4/16x1,6) DIN125-B FZB 1.50
6 E03100140 Hex Set Screw M8x20 ISO4017 FZB 8.8 1.50
7 55911527 Hose Clamp Ø35-50x14,3 15.20
8 55921270 Hose, Silicone red 238.30
9 55911528 Hose Clamp Ø50-70x14,3 16.39
10 55921273 Hose, Silicone red 113.14
11 55921272 Hose, Silicone red 77.75
12 55921271 Hose, Silicone red 135.27
13 55921277 Pipe 172.31
14 55911524 Sensor F. Temperature 52.88
15 55911682 Straight Male Stud 22L 3/4" 4.25
16 55921096 Hydr. Hose 3/4" L1560 229.52
17 E03404250 Allen Screw CH M8x40 DIN912 FZB 8.8 1.50
18 55911756 Hydr. Pipe Ø15 130.77
19 E04180170 Fitting Adjustable Angle L15 w/ Nut EWV 7.06
20 55911688 Reducing Tee L15/L22/L15 51.52
21 55912415 Hydr. Hose 1/2" L650 43.84
22 55911687 Straight Male Stud 22L 3/4" 9.09
23 E04120120 Fitting Straight AL12x3/8" 1.76
24 55912260 Hydr. Hose 3/8" L375 30.58
25 E50001632 Hose Clamp Ø34-37 4.56
26 55921927 Hose NBR 53.73
27 55912060 Hose adapter 25mm - 1" RG 13.72
28 E04500090 Seal, Bonded 1" RG 1.50
29 55910693 Mount bracket, Rubber AMC AF3 3.22
30 E03809050 Flange Nut M8 DIN6923-S FZB 8 1.50



Complete Engine {15473}

Root Catalog >> All Store Views >> Maskiner >> City Ranger 3070 >> City Ranger 3070 B0 >> Engine >> Complete Engine



Pos Part no Name EUR
1 E50007650 Engine, Diesel PERKINS 404J-E22TA 31,148.70
2 55921587 Lifting Bracket 13.59
3 E03900050 Chamfered Washer ø10 (ø10,5/20x2) DIN125-B FZB 1.50
4 E03100190 Hex Set Screw M10x16 DIN933 FZB 8.8 1.50



Rear End Oil Seal {15474}

Root Catalog >> All Store Views >> Maskiner >> City Ranger 3070 >> City Ranger 3070 B0 >> Engine >> Rear End Oil Seal



Pos Part no Name EUR
1 E01020600 Oil Seal, Rear End 196.26



Oil Pipe {15475}

Root Catalog >> All Store Views >> Maskiner >> City Ranger 3070 >> City Ranger 3070 B0 >> Engine >> Oil Pipe



Pos Part no Name EUR
1 E01020687 Oil Pipe 52.48



Relief Valve {15476}

Root Catalog >> All Store Views >> Maskiner >> City Ranger 3070 >> City Ranger 3070 B0 >> Engine >> Relief Valve



Pos Part no Name EUR
1 E01020601 Valve, Pressure Relief 48.72
2 E01020602 O-Ring 7.55



Cylinder Head & Gasket {15477}

Root Catalog >> All Store Views >> Maskiner >> City Ranger 3070 >> City Ranger 3070 B0 >> Engine >> Cylinder Head &
Gasket



Pos Part no Name EUR
1 E01020688 Seal 10.42
2 E01020603 Gasket, Cylinder Head 503.28



Rocker Shaft {15478}

Root Catalog >> All Store Views >> Maskiner >> City Ranger 3070 >> City Ranger 3070 B0 >> Engine >> Rocker Shaft



Pos Part no Name EUR
1 E01020604 Gasket 72.28



Atomisers {15479}

Root Catalog >> All Store Views >> Maskiner >> City Ranger 3070 >> City Ranger 3070 B0 >> Engine >> Atomisers



Pos Part no Name EUR
1 E50009680 Injector Nozzle 1,313.20
2 E01020606 O-Ring 6.91
3 E01020607 Washer 16.18
4 E01020608 Injector Clamp 43.05
5 E50009681 Screw 2.41



Fuel Leak-Off Pipe {15480}

Root Catalog >> All Store Views >> Maskiner >> City Ranger 3070 >> City Ranger 3070 B0 >> Engine >> Fuel Leak-Off Pipe



Pos Part no Name EUR
1 E65003054 Fuel Leak-Off Pipe 1 Kit 392.33
2 E50004775 Fuel Leak-Off Pipe Kit 2 71.83
3 E65003053 Fuel Leak-Off Pipe 3 Kit 197.15



High Pressure Fuel Pipes & Fuel Pump {15481}

Root Catalog >> All Store Views >> Maskiner >> City Ranger 3070 >> City Ranger 3070 B0 >> Engine >> High Pressure Fuel
Pipes & Fuel Pump



Pos Part no Name EUR
1 E01020611 Fuel Pipe 280.52
2 E01020612 Fuel Pipe 268.95
3 E01020613 Fuel Pipe 276.60
4 E01020614 Fuel Pipe 205.76
5 E01020689 Clamp 8.70
6 E01020690 Screw 6.95
7 E01020632 Nut 1.50
8 E50009682 Fuel Pump 3,455.10
9 E01020616 O-Ring, HP Fuel Pump 6.91
10 E01020617 O-Ring, HP Fuel Pump 7.28
11 E50011028 240.36



Flywheel Housing & Starter Ring {15483}

Root Catalog >> All Store Views >> Maskiner >> City Ranger 3070 >> City Ranger 3070 B0 >> Engine >> Flywheel Housing &
Starter Ring



Pos Part no Name EUR
1 E50009683 Speed Sensor 186.04
2 E01020620 Flywheel Toothed Ring 251.28



Starter Motor {15484}

Root Catalog >> All Store Views >> Maskiner >> City Ranger 3070 >> City Ranger 3070 B0 >> Engine >> Starter Motor



Pos Part no Name EUR
1 E01020621 Starter 690.44
2 E01020622 Screw 9.93



Fan Drive Pulley {15485}

Root Catalog >> All Store Views >> Maskiner >> City Ranger 3070 >> City Ranger 3070 B0 >> Engine >> Fan Drive Pulley



Pos Part no Name EUR
1 E50009684 Fan Drive Pulley 46.86



Lubricating Oil Sump & Plug {15486}

Root Catalog >> All Store Views >> Maskiner >> City Ranger 3070 >> City Ranger 3070 B0 >> Engine >> Lubricating Oil Sump
& Plug



Pos Part no Name EUR
1 E50009685 Sump 303.83
2 E50009686 Gasket F. Sump 70.01
3 E01020625 Oil Sump Plug 6.95
4 E01020450 Oil Sump Washer 10.59



Filler {15487}

Root Catalog >> All Store Views >> Maskiner >> City Ranger 3070 >> City Ranger 3070 B0 >> Engine >> Filler



Pos Part no Name EUR
1 E01020420 Oil Fill Cap 9.15
2 E01020090 Gasket, Oil Filler 39.90
3 E50002855 Oil Fill Cap Kit 49.59



Oil Filter {15488}

Root Catalog >> All Store Views >> Maskiner >> City Ranger 3070 >> City Ranger 3070 B0 >> Engine >> Oil Filter



Pos Part no Name EUR
1 E01020020 Oil Filter 10.54



Crankshaft Pulley {15489}

Root Catalog >> All Store Views >> Maskiner >> City Ranger 3070 >> City Ranger 3070 B0 >> Engine >> Crankshaft Pulley



Pos Part no Name EUR
1 E01020626 Crankshaft Pulley 118.63
2 E01020627 Nut, Crankshaft Pulley 10.01
3 E01020562 Key, Crankshaft Pulley 2.54



Water Pump {15490}

Root Catalog >> All Store Views >> Maskiner >> City Ranger 3070 >> City Ranger 3070 B0 >> Engine >> Water Pump



Pos Part no Name EUR
1 E50009687 Water Pump 264.75
2 E01020629 Water Pump Gasket 11.58
3 E50009688 Screw 3.06
4 E50009689 Bolt 12.49
5 E01020632 Nut 1.50
6 E01020633 Hose 25.46
7 E50009690 Hose Clamp 6.26



Thermostat Housing & Outlet {15491}

Root Catalog >> All Store Views >> Maskiner >> City Ranger 3070 >> City Ranger 3070 B0 >> Engine >> Thermostat Housing
& Outlet



Pos Part no Name EUR
1 E01020638 Gasket 7.55
2 E01020639 Thermostat 53.30
3 E50009692 Temperature sensor 97.81
4 E50009693 O-Ring 10.65
5 E50009694 Cover F. Thermostat HSG 92.08
6 E01020646 Gasket 10.44



Oil Cooler & Hoses {15492}

Root Catalog >> All Store Views >> Maskiner >> City Ranger 3070 >> City Ranger 3070 B0 >> Engine >> Oil Cooler & Hoses



Pos Part no Name EUR
1 E50003874 Oil Cooler Kit 83.11
2 E50009695 Hose Clamp 4.93
3 E01020641 Oil Cooler Adaptor 37.89
4 E01020642 O-Ring, Water Pump 22.00
5 E01020643 Hose Water Pump 96.93
6 E01020644 Hose Water Pump 18.67



Generator & Belt {15493}

Root Catalog >> All Store Views >> Maskiner >> City Ranger 3070 >> City Ranger 3070 B0 >> Engine >> Generator & Belt



Pos Part no Name EUR
1 E50009696 Generator 1,008.00
2 E50009697 Bracket F. Alternator 80.60
3 E50009698 Bracket 42.79
4 E50009699 Screw 1.95
5 E50009700 V-Belt 29.30
6 E01020649 Screw 10.42
7 E01020706 Exhaust Nut 1.50
8 E50009702 Lever 106.30
9 E50009703 Screw 1.95



Front Plate & Mountings {15494}

Root Catalog >> All Store Views >> Maskiner >> City Ranger 3070 >> City Ranger 3070 B0 >> Engine >> Front Plate &
Mountings



Pos Part no Name EUR
1 E50009706 Gasket 49.90
2 E01020660 Gasket 170.82
3 E01020661 Seal, Front End Oil 51.46
4 E50009707 Speed Sensor 232.70
5 E01020692 Oil Fill Cap 8.85
6 E50009708 O-Ring 12.01



Turbocharger & Oil pressure switch {15495}

Root Catalog >> All Store Views >> Maskiner >> City Ranger 3070 >> City Ranger 3070 B0 >> Engine >> Turbocharger & Oil
pressure switch



Pos Part no Name EUR
1 E50009709 Oil pressure pipe, Turbocharger 329.84
2 E50009710 Banjo Bolt 19.24
3 E50009711 O-Ring 12.66
4 E50009712 Turbocharger 2,093.31
5 E01020700 Gasket, Oil Pipe 14.50
6 E50009713 Oil Pipe, Turbocharger 126.19
7 E01020701 Screw 1.84
8 E50009714 Gasket 12.02
9 E01020664 Air Inlet Hose, Turbocharger 85.65
10 E01020697 O-Ring 7.56
11 E01020698 Screw 1.50
12 E50009715 O-Ring 11.11
13 E50009716 Sensor F. Oil pressure 220.87



Induction Manifold & Gasket {15496}

Root Catalog >> All Store Views >> Maskiner >> City Ranger 3070 >> City Ranger 3070 B0 >> Engine >> Induction Manifold &
Gasket



Pos Part no Name EUR
1 E50009717 Sensor 101.45
2 E01020667 Gasket F. Inlet Manifold 17.74
3 E01020668 Gasket F. Inlet Manifold 32.17
4 E01020671 Gasket F. Inlet Manifold 138.31



Exhaust Manifold {15497}

Root Catalog >> All Store Views >> Maskiner >> City Ranger 3070 >> City Ranger 3070 B0 >> Engine >> Exhaust Manifold



Pos Part no Name EUR
1 E50009718 Exhaust Manifold 537.68
2 E50009719 Bolt 5.26
3 E50009720 Screw 9.94
4 E01020672 Exhaust Gasket 65.83



CEM - Clean Emissions Module {15498}

Root Catalog >> All Store Views >> Maskiner >> City Ranger 3070 >> City Ranger 3070 B0 >> Engine >> CEM - Clean
Emissions Module



Pos Part no Name EUR
1 E50009721 Gasket F. Exhaust 44.58
2 E50009722 Temperature sensor 1,376.42



Cold Start System - Options {15499}

Root Catalog >> All Store Views >> Maskiner >> City Ranger 3070 >> City Ranger 3070 B0 >> Engine >> Cold Start System -
Options



Pos Part no Name EUR
1 E50009723 Glow plug 38.61
2 E01020679 Glow Plug Bridge 6.43
3 E01020680 Nut 7.04



Lubricate pipe, Cylinder head {15500}

Root Catalog >> All Store Views >> Maskiner >> City Ranger 3070 >> City Ranger 3070 B0 >> Engine >> Lubricate pipe,
Cylinder head



Pos Part no Name EUR
1 E50000127 Sealing Washer 9.93



Wiring Harness {15501}

Root Catalog >> All Store Views >> Maskiner >> City Ranger 3070 >> City Ranger 3070 B0 >> Engine >> Wiring Harness



Pos Part no Name EUR
1 E50009724 Harness 404J-E22TA 866.25



Fuel Filter & Filter Bowl {15502}

Root Catalog >> All Store Views >> Maskiner >> City Ranger 3070 >> City Ranger 3070 B0 >> Engine >> Fuel Filter & Filter
Bowl



Pos Part no Name EUR
1 E01020683 Fuel Filter 67.35



Fuel Relieve Valve {15503}

Root Catalog >> All Store Views >> Maskiner >> City Ranger 3070 >> City Ranger 3070 B0 >> Engine >> Fuel Relieve Valve



Pos Part no Name EUR
1 E01020684 Valve 124.56



Fuel Pre-Filter & Pump {15504}

Root Catalog >> All Store Views >> Maskiner >> City Ranger 3070 >> City Ranger 3070 B0 >> Engine >> Fuel Pre-Filter &
Pump



Pos Part no Name EUR
1 E01020685 Pump 995.71
2 E50000290 Separator Diesel/Water 108.31
3 E01020270 Fuel Pre Filter 20.79
4 E01020290 Fuel Filter O-Ring 10.93
5 55912448 Adaptor M M8 1.87
6 55912447 Adaptor F BSP 1/8" 2.02



Fuel Tank {15505}

Root Catalog >> All Store Views >> Maskiner >> City Ranger 3070 >> City Ranger 3070 B0 >> Engine >> Fuel Tank



Pos Part no Name EUR
1 E65002585 Fuel level indicator Kit 329.21
2 55912663 Fuel level indicator 142.62
3 55911747 Screw M5x20 WN 5451 Delta PT Zink 1.50
4 E04705081 Air Hose, Compressed white 6-8x1000 PA 7.57
5 55910415 Fuel Level Indicator 130.69
6 55912928 Insulation Plate 42.98
7 55910345 Sealing EPDM 75 Shore 2.34
8 55911748 Screw M6x20 WN 5451 Delta PT Zink 1.50
9 55912796 Sealing, Fuel Tank Cpl. 42.52
10 55910163 Fuel Tank 432.29
11 55911852 O-Ring 24x3 NBR70 1.50
12 55912554 Blind Plug 3/4IN 3.03
13 55912845 Sealing 30x20x650 16.70
14 55910504 Pipe Piece Ø12x30,5 2.90
15 55910571 Plain Washer ø8 (8,4/40x1,5) DIN9021 A2 1.50
16 55911863 Allen Screw CH M8x50 DIN912 A2 1.50
17 55910413 Filler Neck 8.47
18 55923514 Sealing 8.89
19 55910414 Cap F. Fuel W. Lock DV 060 25.79
20 55911753 Screw M6x20 WN 5454 Delta PT Zink 1.50



Exhaust {15506}

Root Catalog >> All Store Views >> Maskiner >> City Ranger 3070 >> City Ranger 3070 B0 >> Engine >> Exhaust



Pos Part no Name EUR
1 55911588 Pipe Clamp M8 Ø51x26,5 2.68
2 55921603 Exhaust, Top Welded 491.81
3 55911617 Bracket F. Exhaust 11.25
4 E03100210 Hex Set Screw M10x25 DIN933 FZB 8.8 1.50
5 E03900050 Chamfered Washer ø10 (ø10,5/20x2) DIN125-B FZB 1.50
6 55911602 Exhaust, Bottom Welded 132.31
7 E03905020 Plane Washer ø8 (ø8,4/16x1,6) DIN125-A A2 1.50
8 E03102140 Hex Set Screw M8x20 ISO4017 A2 70 1.50



Dampers & Engine Support {15507}

Root Catalog >> All Store Views >> Maskiner >> City Ranger 3070 >> City Ranger 3070 B0 >> Engine >> Dampers & Engine
Support



Pos Part no Name EUR
1 E65002531 Suspension Engine Rear 107.22
2 E03900050 Chamfered Washer ø10 (ø10,5/20x2) DIN125-B FZB 1.50
3 E03100210 Hex Set Screw M10x25 DIN933 FZB 8.8 1.50
4 E65002530 Suspension Engine Front 61.60
5 55920808 Profile Vertical member B-Frame front R 102.71
6 55910798 Profile member B-Frame Rear L weld 194.37
7 55911593 Rubber Bushing Ø14/11x3 1.50
8 55910799 Profile member B-Frame Rear R weld 219.65
9 E03900030 Chamfered Washer ø6 (ø6,4/12x1,6) DIN125-B FZB 1.50
10 E03100060 Hex Set Screw M6x10 ISO4017 FZB 8.8 1.50
11 55920807 Profile Vertical B-Frame front L 126.10
12 E03100340 Hex Set Screw M16x35 DIN933 FZB 8.8 1.50
13 E03904080 Star Washer ø16 (ø17/26x1,2) DIN6798-A FZB 1.50
14 E03100280 Hex Set Screw M12x30 DIN933 FZB 8.8 1.50
15 E03900060 Chamfered Washer ø12 (ø13/24x2,5) DIN125-B FZB 1.50



Cooling Water System {15508}

Root Catalog >> All Store Views >> Maskiner >> City Ranger 3070 >> City Ranger 3070 B0 >> Engine >> Cooling Water
System



Pos Part no Name EUR
1 E03100130 Hex Set Screw M8x16 ISO4017 FZB 8.8 1.50
2 55913318 Bracket 108.18
3 55913320 Cooler System Block 1,198.32
4 55913319 Tape 497mm 6.44
5 55913321 Bracket, Speciel 13.79
6 55911841 Allen Screw Csk M8x16 ISO10642 FZB 8.8 1.50
7 55913324 Hydr. Plug G1/4 78.05
8 E01202152 Sealing Strip R Black 2M 8.77
9 55913323 Cooler System Block 2,284.83
10 55913027 Radiator Console, Water/Fuel 3,512.10
11 E80700553 Cap F. Expansion tank 37.43
12 E03803040 Locknut M6 DIN985 FZB 6 1.50
13 E03902010 Plain Washer ø6 (ø6,4/18x1,6) DIN9021 FZB 1.50
14 55910761 Expansion Tank 225.48
15 E03500010 Carriage Bolt M6x16 DIN603 FZB 4.8 1.50
16 55920788 Pipe, Inlet 212.65
17 55911884 Allen Screw CH M6x60 ISO4762 FZB 8.8 1.50
18 55910784 Pipe Holder Ø35 14.07
19 E02600065 Hose Clamp 32-44mm Size 20 1.50
20 55910791 Hose F. Radiator, Top 29.80
21 55910803 Hose F. Radiator, Bottom 29.06
22 55910801 Pipe, Outlet 222.83
23 55911533 Hose Clamp Ø44/12x46,5 2.50
24 55920800 Hose F. Radiator, Bottom 100.50
25 55911531 Hose Clamp Ø35/12x38 3.60
26 55920777 Hose F. Radiator, Top 113.78
27 E02600030 Hose Clamp 13 - 20 1.50
28 55911784 Bracket 12.64
29 55911788 Clamp twin profil Ø12XØ12 PA 2.71
30 E03900030 Chamfered Washer ø6 (ø6,4/12x1,6) DIN125-B FZB 1.50
31 E03400115 Allen Screw CH M6x30 ISO4762 FZB 8.8 1.50
32 E03200120 Hex Bolt M6x80 ISO4014 FZB 8.8 1.50
33 55921555 Bracket F. Expansion Tank 34.45
34 E03100090 Hex Set Screw M6x20 ISO4017 FZB 8.8 1.50
35 55910765 Pipe Clamp 14 214PP 1.50
36 E03400120 Allen Screw CH M6x35 DIN912 FZB 8.8 1.50
37 55910693 Mount bracket, Rubber AMC AF3 3.22
38 E03809050 Flange Nut M8 DIN6923-S FZB 8 1.50
39 E65003100 Hose, Clear 2M PVC 7.04
40 55910513 Fan Drive Console 635.96



Radiator {15509}

Root Catalog >> All Store Views >> Maskiner >> City Ranger 3070 >> City Ranger 3070 B0 >> Engine >> Radiator



Pos Part no Name EUR
1 55911344 Radiator, CAC/Oil 3,505.84
2 E01202152 Sealing Strip R Black 2M 8.77
3 55921269 Pipe 172.31
4 55911591 Rubber Clamp Ø35x20 RSGU W1 EPDM 3.68
5 E03900040 Chamfered Washer ø8 (ø8,4/16x1,6) DIN125-B FZB 1.50
6 E03100140 Hex Set Screw M8x20 ISO4017 FZB 8.8 1.50
7 55911527 Hose Clamp Ø35-50x14,3 15.20
8 55921270 Hose, Silicone red 238.30
9 55911528 Hose Clamp Ø50-70x14,3 16.39
10 55921273 Hose, Silicone red 113.14
11 55921272 Hose, Silicone red 77.75
12 55921277 Pipe 172.31
13 55921271 Hose, Silicone red 135.27
14 55910693 Mount bracket, Rubber AMC AF3 3.22
15 E03809050 Flange Nut M8 DIN6923-S FZB 8 1.50
16 55911524 Sensor F. Temperature 52.88
17 55910505 Connecting Block F. Hydr. Cooler 67.16
18 55911682 Straight Male Stud 22L 3/4" 4.25
19 E03404250 Allen Screw CH M8x40 DIN912 FZB 8.8 1.50
20 55911756 Hydr. Pipe Ø15 130.77
21 E04180170 Fitting Adjustable Angle L15 w/ Nut EWV 7.06
22 55911688 Reducing Tee L15/L22/L15 51.52
23 55911687 Straight Male Stud 22L 3/4" 9.09
24 E04120120 Fitting Straight AL12x3/8" 1.76
25 E50001632 Hose Clamp Ø34-37 4.56
26 55921927 Hose NBR 53.73
27 55912060 Hose adapter 25mm - 1" RG 13.72
28 E04500090 Seal, Bonded 1" RG 1.50
29 E03100130 Hex Set Screw M8x16 ISO4017 FZB 8.8 1.50
30 55913326 Bracket 108.18
31 55913327 Tape 123.06
32 55913328 Cooler System Block 1,527.21
33 55913329 Bracket, Speciel 316.19
34 55911841 Allen Screw Csk M8x16 ISO10642 FZB 8.8 1.50
35 55913331 Cooler System Block 1,878.98



AC Compressor {15510}

Root Catalog >> All Store Views >> Maskiner >> City Ranger 3070 >> City Ranger 3070 B0 >> Engine >> AC Compressor



Pos Part no Name EUR
1 55911684 Pulley C35E 142.22
2 55912202 V-belt XPA 882 QUADPOWER 4 20.66
3 E03404181 Allen Screw CH M10x30 DIN912 FZB 10.9 1.50
4 E03900050 Chamfered Washer ø10 (ø10,5/20x2) DIN125-B FZB 1.50
5 55911310 Axle F. A/C Compressor 23.60
6 E03403090 Set Screw Cup M6x8 DIN916 A2 1.50
7 E03800060 Nut M10 DIN934 FZB 8 1.50
8 55911314 Allen Screw CH M10x70 DIN912 FZB 8.8 1.74
9 55911284 Compressor F. A/C SD7H15 405.13
10 E03404060 Allen Screw Csk M8x20 ISO10642 FZB 8.8 1.50
11 E03803070 Locknut M10 DIN985 FZB 6 1.50
12 55911949 Bracket, AC Compressor 55.54
13 55911948 Tightning pin ø16x24 DIN1481 2.29
14 55912699 Allen Screw CH M10x160 DIN912 FZB 8.8 2.04
15 55911327 Hex Set Screw M14x1,5 x25 DIN961 FZB 8.8 1.50
16 E03900070 Chamfered Washer ø14 (ø15/28x2,5) DIN125-B FZB 1.50
17 E03900040 Chamfered Washer ø8 (ø8,4/16x1,6) DIN125-B FZB 1.50
18 E50000031 Thin Nut M8 DIN439-B FZB 4 1.50
19 55911301 Bracket F. Engine, Rear 99.55
20 E03900080 Chamfered Washer ø16 (ø17/30x3) DIN125-B FZB 1.50
21 E03100340 Hex Set Screw M16x35 DIN933 FZB 8.8 1.50



Air Filter {15511}

Root Catalog >> All Store Views >> Maskiner >> City Ranger 3070 >> City Ranger 3070 B0 >> Engine >> Air Filter



Pos Part no Name EUR
1 55913006 Sealing F. Air Filter Nozzle 60.13
2 55911748 Screw M6x20 WN 5451 Delta PT Zink 1.50
3 55922433 Cover, Airfilter 278.13
4 E50009692 Temperature sensor 97.81
5 E04500030 Seal, Bonded 3/8" RG 1.50
6 55911711 Air filter dust load indicator 7,5 KPa 14.02
7 55911534 Hose Clamp Ø40-60x12 6.61
8 55911247 Hose, Turbo 21.76
9 55911535 Hose Clamp Ø90-110x12 11.74
10 55910840 Air Filter 151.56
11 55911974 Rubber Strap 60cm 19.94
12 E65002710 Sealing EPDM 70SH 2M 13.07
13 E01020764 Air Filter, main 73.38
14 E01020765 Air Filter, Safety filter 35.83



Fan {15512}

Root Catalog >> All Store Views >> Maskiner >> City Ranger 3070 >> City Ranger 3070 B0 >> Engine >> Fan



Pos Part no Name EUR
1 55910410 Fan 240.10



Dipstick {15651}

Root Catalog >> All Store Views >> Maskiner >> City Ranger 3070 >> City Ranger 3070 B0 >> Engine >> Dipstick



Pos Part no Name EUR
1 E80507056 Dipstick 159.36
2 55912034 Dip stick 35.28
3 E03100080 Hex Set Screw M6x16 ISO4017 FZB 8.8 1.50
4 55912914 Fork Head 2.84
5 E03900030 Chamfered Washer ø6 (ø6,4/12x1,6) DIN125-B FZB 1.50



CEM - Sensors {15795}

Root Catalog >> All Store Views >> Maskiner >> City Ranger 3070 >> City Ranger 3070 B0 >> Engine >> CEM - Sensors



Pos Part no Name EUR
1 E50010930 379.11



VCU {15399}

Root Catalog >> All Store Views >> Maskiner >> City Ranger 3070 >> City Ranger 3070 B0 >> Control Units >> VCU



Pos Part no Name EUR
1 55910572 Controller MC088-15 1,180.50
2 E03902010 Plain Washer ø6 (ø6,4/18x1,6) DIN9021 FZB 1.50
3 E03200050 Hex Bolt M6x30 ISO4014 FZB 8.8 1.50
4 E03200700 Allen Screw BH M6x20 ISO7380-1 FZB 10.9 1.50
5 E03900030 Chamfered Washer ø6 (ø6,4/12x1,6) DIN125-B FZB 1.50
6 E03100090 Hex Set Screw M6x20 ISO4017 FZB 8.8 1.50
7 E03100080 Hex Set Screw M6x16 ISO4017 FZB 8.8 1.50
8 E03800030 Nut M6x5 DIN934 FZB 8 1.50
9 E50000663 Screw, Thumb M6 1.50
10 E03902050 Plain Washer ø6 (ø6,4/18x1,6) DIN9021 A2 1.50
11 55911452 Sealing 22.78
12 E03809060 Flange Nut M10 DIN6923S FZB 8 1.50
13 E03900050 Chamfered Washer ø10 (ø10,5/20x2) DIN125-B FZB 1.50
14 E03100190 Hex Set Screw M10x16 DIN933 FZB 8.8 1.50
15 55911818 Threaded Stag M6x55 FZB 2.27
16 E05305070 Shrinkflex 12 MM w/glue 2,5 M 18.61
17 E01802000 Seal 5/8 - 3/32 EPDM 1.50



Drive Pedal {15400}

Root Catalog >> All Store Views >> Maskiner >> City Ranger 3070 >> City Ranger 3070 B0 >> Control Units >> Drive Pedal



Pos Part no Name EUR
1 E03900030 Chamfered Washer ø6 (ø6,4/12x1,6) DIN125-B FZB 1.50
2 E03100080 Hex Set Screw M6x16 ISO4017 FZB 8.8 1.50
3 55910644 Drive Pedal Cpl. 314.05



Signal Horn {15401}

Root Catalog >> All Store Views >> Maskiner >> City Ranger 3070 >> City Ranger 3070 B0 >> Electric >> Signal Horn



Pos Part no Name EUR
1 E03802020 Nut M8 DIN934 A2 70 1.50
2 E03905020 Plane Washer ø8 (ø8,4/16x1,6) DIN125-A A2 1.50
3 E03102140 Hex Set Screw M8x20 ISO4017 A2 70 1.50
4 E05008030 Horn 12V 12.71
5 55911349 Bracket F. Horn 3.25
6 E50000975 Hex Set Screw M8x16 ISO4017 A2 1.50



Steering Column {15402}

Root Catalog >> All Store Views >> Maskiner >> City Ranger 3070 >> City Ranger 3070 B0 >> Electric >> Steering Column



Pos Part no Name EUR
1 55910069 Steering Column Cpl. 3,537.45
2 55913300 Steering Wheel w. Knop 311.19
3 55913301 Bolt 2.26
4 55913302 Washer 2.26
5 55913303 Ignition Switch 101.28
6 55913304 Cover 47.55
7 55913305 Plug 3.33
8 55913306 Plug 2.82
9 55913307 Screw 2.26
10 55913308 Cover Front 54.19
11 55913309 Cover right 115.89
12 55913310 Bellows F. Steering Column 70.92
13 55913311 Harness, Steering Column 801.26
14 55913312 Cover left 115.89
15 55913313 Cover Rear 37.93
16 55913314 Plug F Stalk 3.33
17 55913315 Switch, Hazard Warning Light 59.94
18 55913316 Switch, Lights 106.16
19 E03900050 Chamfered Washer ø10 (ø10,5/20x2) DIN125-B FZB 1.50
20 E03404150 Allen Screw CH M10x20 DIN912 FZB 8.8 1.50
21 E50010576 DI Indicator Switch 602.07



Battery & Main Switch {15403}

Root Catalog >> All Store Views >> Maskiner >> City Ranger 3070 >> City Ranger 3070 B0 >> Electric >> Battery & Main
Switch



Pos Part no Name EUR
2 55911342 Bracket Double Unit PP GF30 10.61
3 E03100080 Hex Set Screw M6x16 ISO4017 FZB 8.8 1.50
4 E03100090 Hex Set Screw M6x20 ISO4017 FZB 8.8 1.50
5 E03900030 Chamfered Washer ø6 (ø6,4/12x1,6) DIN125-B FZB 1.50
6 55910674 Bracket F. Main Switch 6.90
7 E05002070 Main Switch, Battery 24V 9.20
8 E05009250 Key 7.31
9 E03800030 Nut M6x5 DIN934 FZB 8 1.50
10 55911873 Plane Washer ø6 (ø6,5/16x1) 125T FZB 1.50
11 55911748 Screw M6x20 WN 5451 Delta PT Zink 1.50
12 E01201011 Edge Beading 1M 7.09
13 55910631 Bracket F. Battery 27.74
14 55911753 Screw M6x20 WN 5454 Delta PT Zink 1.50
15 55910632 Bracket F. Battery 4.33
16 55911700 Fuse box 52.64
17 55923513 Sealing 27.26



Lights {15404}

Root Catalog >> All Store Views >> Maskiner >> City Ranger 3070 >> City Ranger 3070 B0 >> Electric >> Lights



Pos Part no Name EUR
1 55910296 Tail Light, Red 61.76
2 55911796 Screw M5x12 WN 1452 Delta PT A2 1.50
3 55910298 Indicator Light LED 60.40
4 55910507 Reversing Light, White 88.92
5 E03009070 Reflex Red 70x32 1.50
6 55910118 Flange F. Head light 6.13
7 55910110 Headlight, Right-hand traffic 12V, H7 83.49
8 E05001140 Bulb H7 12V/55W 14.56
9 55911257 Cover Ring F. Headlight 5.87
10 55911794 Screw M5x22 WN 5451 Delta PT Black 1.50
11 55910079 Cover Ring F. Indicator light Domex 240 YP 3.38
12 55910109 Indicator Light LED 92.57
13 E05001010 Bulb 12V/21W 1.81
14 55911747 Screw M5x20 WN 5451 Delta PT Zink 1.50
15 55910189 Flange 4.23
16 E03900010 Chamfered Washer ø4 (ø4,3/9x0,8) DIN125-B FZB 1.50
17 55911798 Screw M3,5x12 WN 1452 Delta PT A2 1.50
18 E50000769 Cabin Light 12V LED 53.36
19 55912252 Screw M4x20 STS-plus KN6039 1.50



Relays & Fuses {15405}

Root Catalog >> All Store Views >> Maskiner >> City Ranger 3070 >> City Ranger 3070 B0 >> Electric >> Relays & Fuses



Pos Part no Name EUR
1 55911705 Relay, Maxi 12V 4pin 13.25
2 55911706 Relay, Mini 12V 5pin 4.45
3 55911707 Blade Fuse, 40A MIDI Green 2.45
4 55921708 Blade Fuse, 50A MIDI Red 2.45
5 55911709 Blade Fuse, 70A MIDI Brown 2.46
6 55911710 Blade Fuse, 100A MEGA Yellow 6.08
7 55912300 Flat Fuse, 2A MINI Brown 1.50
8 55912301 Flat Fuse, 5A MINI Beige 1.50
9 55912302 Flat Fuse, 7,5A MINI Brown 1.50
10 55912303 Flat Fuse, 10A MINI Red 1.50
11 55912304 Flat Fuse, 15A MINI Blue 1.50
12 55912305 Flat Fuse, 20A MINI Yellow 1.50
13 55912306 Flat Fuse, 25A MINI White 1.50
14 55912307 Flat Fuse, 30A MINI Green 1.50
15 55911519 Relay, Flasher 147.26
16 55911925 Relay, Micro 12V 5.01
17 E50000773 Relay, Wiper 12V 32.67
18 55911704 8.01
19 55911926 Resistor 240 OHM 1W 20.92



Electrical Diagram {15406}

Root Catalog >> All Store Views >> Maskiner >> City Ranger 3070 >> City Ranger 3070 B0 >> Electric >> Electrical Diagram



Pos Part no Name EUR
1 55923529 Harness 26.36
2 55921299 Harness, Cabin 801.70
3 55911239 Harness, Armrest 324.45
4 55911615 Harness, A-Frame 177.03
5 55913311 Harness, Steering Column 801.26
6 55910987 Harness, Front Frame 278.91
7 55911616 Harness, B-Frame 230.99
8 55921461 Harness, Rear Frame 667.48
9 55911909 Harness, Tail light 175.59
10 55911611 Harness, Alternator 18.68
11 55911610 Harness, Starter 157.58
12 55911612 Harness, Fuse box 20.53
13 55911609 Harness, Battery Pos 32.39
14 55911613 Harness, Battery GND 159.11
15 55921806 Harness, Motor to Rear Frame 61.23
16 55921510 Harness, ECU-TCU 2,147.31
17 55924053 Harness, Power Relay Gr. 3 - F3 14.85
18 55924054 Harness, Power Relay Gr. 2 - F4 14.67



Suction System {15407}

Root Catalog >> All Store Views >> Maskiner >> City Ranger 3070 >> City Ranger 3070 B0 >> Water/Suction Systems >>
Suction System



Pos Part no Name EUR
1 55911882 Allen Screw BH w.collar M6x16 ISO7380-2 A2 1.50
2 E50002349 Sealing EPDM SH60 11.69
3 55911526 Top Plate, B-Frame 170.68
4 55912553 Rubber Top Plate, B-Frame 43.80
5 E03900030 Chamfered Washer ø6 (ø6,4/12x1,6) DIN125-B FZB 1.50
6 55911885 Plate Clip M6 2.65
7 55910852 Cover Rear, Suction Tube 147.65
8 55913004 Adapter F. Suction Hose 93.91
9 E80507066 Suction hose 1,42 M 129.04
10 55912738 Clamp Ø155-175 21.65
11 E50007285 Hose Coupling Ø160 164.98
12 E03803040 Locknut M6 DIN985 FZB 6 1.50
13 E03500020 Carriage Bolt M6x20 DIN603 FZB 4.8 1.50
14 55911881 Allen Screw BH w.collar M6x25 ISO7380-2 A2 1.50



Pedal & Brakerod {15408}

Root Catalog >> All Store Views >> Maskiner >> City Ranger 3070 >> City Ranger 3070 B0 >> Brakes >> Pedal & Brakerod



Pos Part no Name EUR
1 55912519 Safety Walk 7.39
2 55912525 Retaining Ring Shaft ø12,3 DIN6799 A1 1.50
3 55911182 Pin Ø8x28 5.45
4 55911183 Rod F. Brake pedal 3.48
5 E03100020 Hex Set Screw M5x10 ISO4017 FZB 8.8 1.50
6 E03900020 Chamfered Washer ø5 (ø5,3/10x1) DIN125-B FZB 1.50
7 E50010670 Set Screw Flat M8x80 DIN913 FZB H45 1.50
8 55911179 Distance Pin F. Break Pedal 12.71
9 55911178 Slide block F. Brake pedal POM 17.34
10 E03900040 Chamfered Washer ø8 (ø8,4/16x1,6) DIN125-B FZB 1.50
11 E03100130 Hex Set Screw M8x16 ISO4017 FZB 8.8 1.50
12 55910711 Bracket F. Brake Pedal 74.20
13 E50000031 Thin Nut M8 DIN439-B FZB 4 1.50
14 55910649 Brake Cylinder Ø20,64/Ø15 110 Bar 119.13
15 E03100150 Hex Set Screw M8x25 ISO4017 FZB 8.8 1.50
16 E03909055 Copper Washer ø10/18x1,5 1.50
17 55911186 Fitting Two Ways M10x1,25 SV 7.58
18 E03909077 Copper Washer ø14/18x1,5 DIN7603-CU-14-18A 1.50
19 55911187 Banjo Bolt M10x1,25 L23 2.71
20 55924055 Copper Washer M10 Ø10X14X1,5mm 1.50
21 55920815 1.90
22 E02600003 Hose Clamp MINIABA 10-13-,3 2.36
23 E65002660 Hose Ø7x1000 5.55
24 55910651 Brake Fluid Reservoir 12.99
25 55910653 Clip 1.50
26 55910652 Cap F. Brake Fluid Reservoir 3.79
27 E03800010 Nut M4 DIN934 FZB 5 1.50
28 E03900010 Chamfered Washer ø4 (ø4,3/9x0,8) DIN125-B FZB 1.50
29 55913012 Rotary Sensor W. Connector 303.26
30 E03300020 Screw PH PZ M4x16 DIN7985 FZB 4.8 1.50
31 55910705 Brake pedal base 102.41
32 55911184 Position Magnet Z-RFC-P23 28.86
33 55911188 Nylonit Bearing ø8/ø10x12 2.30
34 55911191 Axle, Brake pedal 5.28
35 55912540 Torsion Spring DIN 17223 16.85
36 55912541 Torsion Spring DIN 17223 16.85
37 55910585 Pedal, Welded 43.30
38 E80507034 Brake Pedal Kit 785.45
39 55923512 Cover F. Brake 60.43
40 E50009555 Washer ø10 (ø10,2/20x1) PA6.6 1.50



Brakes - Up to serial no. 152 {15409}

Root Catalog >> All Store Views >> Maskiner >> City Ranger 3070 >> City Ranger 3070 B0 >> Brakes >> Brakes - Up to serial
no. 152



Pos Part no Name EUR
1 55910660 Screw Csk TX M6x20 ISO14581 A2 1.50
2 55911130 Brake Drum Ø170 508.21
3 55911147 Hub, Front 373.10
4 E03400170 Allen Screw CH M10x40 ISO4762 FZB 8.8 1.50
6 E03900060 Chamfered Washer ø12 (ø13/24x2,5) DIN125-B FZB 1.50
7 55912515 Allen Screw CH M12x40 DIN912 FZB 8.8 1.50
8 55912725 Hex Bolt M12x70 DIN931 FZB 8.8 1.50
9 55911238 Hub, Rear 144.25
10 55912959 Trigger Wheel 33.50
11 E03200900 Allen Screw BH M6x16 ISO7380-1 A2 1.50
12 55912137 Allen Screw CH M6x40 ISO4762 A2 1.50
13 55910765 Pipe Clamp 14 214PP 1.50
14 55911515 Mounting Bracket, Tachometer 11.91
15 E03902050 Plain Washer ø6 (ø6,4/18x1,6) DIN9021 A2 1.50
16 E03804010 Locknut M6 DIN985 A2 70 1.50
17 E80700289 Speed Sensor 161.97
18 E03102020 Hex Set Screw M6x16 ISO4017 A2 1.50
19 E03905010 Plane Washer ø6 (ø6,4/12x1,6) DIN125-A A2 1.50
20 55911508 Plate F. Tachometer 1.90
21 55911507 Sealing 1.50
22 E03802010 Nut M6 DIN934 A2 70 1.50
23 55913382 Cylinder Wheel Kit 545.48
24 55913384 Brake Shoe Kit 596.73
25 55913385 Spring set 19.84
26 55913383 Adjuster Cpl. 125.59
27 55913381 Brake Plate Cpl. 377.79
28 55913386 Retaining Clamp Kit 13.96
29 55913387 Cover 1.50
30 E65003046 Kit F. Brakes 1,167.49



Brakes - S.N from 153 {15705}

Root Catalog >> All Store Views >> Maskiner >> City Ranger 3070 >> City Ranger 3070 B0 >> Brakes >> Brakes - S.N from
153



Pos Part no Name EUR
1 55910660 Screw Csk TX M6x20 ISO14581 A2 1.50
2 55911130 Brake Drum Ø170 508.21
3 55911147 Hub, Front 373.10
4 E50000942 Washer Lock M27 ISO 9227 8.27
5 55921049 Hydr. Servo Brake 734.42
6 E03900060 Chamfered Washer ø12 (ø13/24x2,5) DIN125-B FZB 1.50
7 55912515 Allen Screw CH M12x40 DIN912 FZB 8.8 1.50
8 55912823 Nordlock Disc NL 10 1.50
9 E03400170 Allen Screw CH M10x40 ISO4762 FZB 8.8 1.50
10 55911238 Hub, Rear 144.25
11 55912725 Hex Bolt M12x70 DIN931 FZB 8.8 1.50
12 E03200900 Allen Screw BH M6x16 ISO7380-1 A2 1.50
13 55912959 Trigger Wheel 33.50
14 E03404032 Allen Screw LCH M6x16 DIN7984 FZB 8.8 1.50
15 55912137 Allen Screw CH M6x40 ISO4762 A2 1.50
16 55910765 Pipe Clamp 14 214PP 1.50
17 55911515 Mounting Bracket, Tachometer 11.91
18 E03902050 Plain Washer ø6 (ø6,4/18x1,6) DIN9021 A2 1.50
19 E03804010 Locknut M6 DIN985 A2 70 1.50
20 E80700289 Speed Sensor 161.97
21 E03102020 Hex Set Screw M6x16 ISO4017 A2 1.50
22 E03905010 Plane Washer ø6 (ø6,4/12x1,6) DIN125-A A2 1.50
23 55911508 Plate F. Tachometer 1.90
24 55911507 Sealing 1.50
25 E03100090 Hex Set Screw M6x20 ISO4017 FZB 8.8 1.50
26 55923539 Spring Washer ø6 DIN7980 FZB 1.50
27 E03900030 Chamfered Washer ø6 (ø6,4/12x1,6) DIN125-B FZB 1.50
28 55923543 Brake Cylinder 51.27
29 55923538 Brake 297.37
30 55923542 Brake Shoe 63.20



Air Condition {15410}

Root Catalog >> All Store Views >> Maskiner >> City Ranger 3070 >> City Ranger 3070 B0 >> Air Condition >> Air Condition



Pos Part no Name EUR
1 55911284 Compressor F. A/C SD7H15 405.13
2 55912082 Hose F. A/C 5/8" L2400 168.87
3 55911286 Pressostat 7/16" -20 UNF 139.38
4 55922081 Hose F. A/C 5/8" L625 77.76
5 55910807 Profile Vertical B-Frame front L 139.06
6 E03900020 Chamfered Washer ø5 (ø5,3/10x1) DIN125-B FZB 1.50
7 E03803030 Locknut M5 DIN985 FZB 6 1.50
8 E03900030 Chamfered Washer ø6 (ø6,4/12x1,6) DIN125-B FZB 1.50
9 E03100070 Hex Set Screw M6x12 ISO4017 FZB 8.8 1.50
10 E03200000 Hex Set Screw M5x25 ISO4017 FZB 8.8 1.50
11 E01110290 Dry Filter Holder 6.73
12 55911293 Dry Filter A/C Ø64x200 57.50
13 55912080 Hose 1" L2170 158.32
14 E03100140 Hex Set Screw M8x20 ISO4017 FZB 8.8 1.50
15 E03900040 Chamfered Washer ø8 (ø8,4/16x1,6) DIN125-B FZB 1.50
16 E03100130 Hex Set Screw M8x16 ISO4017 FZB 8.8 1.50
17 55913016 Spring Plate 28.29
18 55910832 Bracket F. A/C Condensor Top 33.19
19 E02000120 Blind Rivet RH ø4,0x8,0 (2,5-4,5) A2/A2 1.50
20 E50006005 Condenser A/C 304.93
21 55910831 Bracket F. A/C Condensor Bottom 23.70
22 E02600050 Hose Clamp 19 - 28 1.50
23 E03100020 Hex Set Screw M5x10 ISO4017 FZB 8.8 1.50
24 55912782 Bracket, Water Valve 15.17
25 E80700478 Water Valve Cpl. 136.40
26 55912298 Hose Ø16 EPDM 33.82
27 E65002670 Hose, Drain A/C 5.81
28 E65002720 Hose 5/8" 18.56
29 55910685 Heater, Kool Kombi 12V, E Ø55 942.15
30 55911787 Bracket, Kool Kombi 18.27
31 E03100120 Hex Set Screw M8x12 ISO4017 FZB 8.8 1.50
32 55911593 Rubber Bushing Ø14/11x3 1.50
33 E03902020 Plain Washer ø8 (ø8,4/24x2) DIN9021 FZB 1.50
34 55912083 Hose F. A/C 7/8" 1" L2830 212.71
35 55912749 Protection Spring Ø27/23x295 2.98
36 55911957 A/C-Controller 524.80



Cabin Ventilation {15729}

Root Catalog >> All Store Views >> Maskiner >> City Ranger 3070 >> City Ranger 3070 B0 >> Air Condition >> Cabin
Ventilation



Pos Part no Name EUR
1 E02000050 Blind Rivet ø4x14 Al/St 1.50
2 55924065 Recirculation filter Cabin 3070 16.34
3 E65002690 Hose Ø70x1000 17.31
4 E65002680 Hose Ø50x2000 17.21
5 55911295 Louver, Black Ø84/Ø76.3/Ø50 12.89
6 55911215 A/C Harness assembly Kit 3.39
7 55911212 Plate, Air Diffusion 14.00
8 55911292 Air Nozzle Ø70 5.55
9 55911290 Air Nozzle Ø40 6.06
10 55911561 Air Hose F. A/C 5.49
11 55911291 Air Nozzle Ø50 4.86
12 55911200 Bracket F. Water Hose 2.44
13 55911195 Sealing SH70 1.50
14 E04503090 Plate Top, Pipe Clamp 1.50
15 55911155 Pipe Clamp Ø22 322/22 PP 2.44
16 E03100080 Hex Set Screw M6x16 ISO4017 FZB 8.8 1.50
17 E03900030 Chamfered Washer ø6 (ø6,4/12x1,6) DIN125-B FZB 1.50
18 55910589 Cabin Filter F7 23.01
19 55911450 Gasket F. Cabin Filter 3.83
20 55911198 Filter Cap, Cabin 23.07
21 E50000663 Screw, Thumb M6 1.50
22 55911214 Plate, A/C Harness 2.22
23 55911213 Sealing SH70 1.50
24 55911920 Plain Washer ø6 (ø6,4/30x1,25) DIN9021 FZB 1.50
25 E03404090 Allen Screw CH M6x20 DIN912 FZB 8.8 1.50
26 55911294 Louver, Black Ø84/Ø76.3 7.55
27 55911296 Louver, Black Ø49/Ø44.7 7.55
28 E03200150 Hex Bolt M8x50 ISO4014 FZB 8.8 1.50
29 E03400120 Allen Screw CH M6x35 DIN912 FZB 8.8 1.50
30 E03400115 Allen Screw CH M6x30 ISO4762 FZB 8.8 1.50
31 55910765 Pipe Clamp 14 214PP 1.50
32 55911161 Pipe Clamp Ø19 319 PP 1.62
33 55911166 Plate, AC Hose clamp 3.79
34 55911194 Sealing A/C Hose 1.50



Front Chassis {15411}

Root Catalog >> All Store Views >> Maskiner >> City Ranger 3070 >> City Ranger 3070 B0 >> Chassis >> Front Chassis



Pos Part no Name EUR
1 E02400040 Grease Nipple M6 Form C 1.50
2 E03102080 Hex Set Screw M8x25 ISO4017 A2 1.50
3 E03905020 Plane Washer ø8 (ø8,4/16x1,6) DIN125-A A2 1.50
4 E03804020 Locknut M8 DIN985 A2 70 1.50
5 55912042 Bracket F. Suction hose 33.52



B-Frame & Rear Chassis {15412}

Root Catalog >> All Store Views >> Maskiner >> City Ranger 3070 >> City Ranger 3070 B0 >> Chassis >> B-Frame & Rear
Chassis



Pos Part no Name EUR
1 E02000120 Blind Rivet RH ø4,0x8,0 (2,5-4,5) A2/A2 1.50
2 55912859 Strip Brush 84.63
3 E03200739 Allen Screw BH M6x12 ISO7380-1 A2 1.50
4 55911525 Protective Plate, B-Frame 117.02
5 E65002730 Edging Beading 1M 5.80
6 E03200670 Hex Bolt M12x80 DIN931 FZB 8.8 1.50
7 E03900060 Chamfered Washer ø12 (ø13/24x2,5) DIN125-B FZB 1.50
8 55910814 Roller F. B-Frame 10.18
9 E50000975 Hex Set Screw M8x16 ISO4017 A2 1.50
10 E03905020 Plane Washer ø8 (ø8,4/16x1,6) DIN125-A A2 1.50
11 55911819 Plate F. Clamping, B-Frame 2.84
12 E03900030 Chamfered Washer ø6 (ø6,4/12x1,6) DIN125-B FZB 1.50
13 E03100080 Hex Set Screw M6x16 ISO4017 FZB 8.8 1.50
14 55911786 Bottom Plate 511.23
15 E03902060 Plain Washer ø8 (ø8,4/24x2) DIN9021 A2 1.50
16 55913075 Flange Bolt M8x16 DIN6921 A2 1.50
17 55912657 Grommet Ø30x8 1.81
18 E03100130 Hex Set Screw M8x16 ISO4017 FZB 8.8 1.50
19 E03900040 Chamfered Washer ø8 (ø8,4/16x1,6) DIN125-B FZB 1.50
20 55911518 Bracket F. Valve Block Rear 32.24
21 E09721440 Handle F. B-Frame Lock PA6 15.90
22 55911475 Axle, B-Frame 362.92
23 55911860 Axle, B-Frame handle 39.85
24 55911791 Locking Hook, B-Frame 30.97
25 55920031 Spring F. B-Frame L 21.62
27 55920030 Spring F. B-Frame R 21.62
28 55911477 Bearing F. B-Frame Shaft 45.38
29 E03404220 Allen Screw CH M8x80 DIN912 FZB 8.8 1.50
30 E03100120 Hex Set Screw M8x12 ISO4017 FZB 8.8 1.50
31 55910774 Rubber Mount F.3 8.15
32 55910816 Bracket F. Top Mount, Radiator L 38.56
33 E65002578 Fittings Kit 11.00
34 55912929 Bracket F. Rubber 39.51
35 55912931 Rubber F. Wind 68.68
36 55912932 Support 21.81
37 55911792 Plate F. Tail Light Wiring 6.32
38 E03905010 Plane Washer ø6 (ø6,4/12x1,6) DIN125-A A2 1.50
39 E03102030 Hex Set Screw M6x20 ISO4017 A2 1.50
40 55912905 Step, welded 121.36
41 E03804030 Locknut M10 DIN985 A2 70 1.50
42 E03905090 Plane Washer ø10 (ø10,5/20x2) DIN125-A A2 1.50
43 E50000588 Spacer 4.36
44 E50000973 Hex Set Screw M10x30 DIN933 A2 1.50
45 E02202040 Extension Spring ø14xø2x68 SS 26.99
46 55912915 Bracket F. Steps 35.71
47 55923507 Bush POM 8.48
48 55923508 Allen Screw LCH M8x20 DIN7984 A2 1.50
49 E03803080 Locknut M12 DIN985 FZB 1.50
50 55911865 Spring plunger 6.79
51 E03800060 Nut M10 DIN934 FZB 8 1.50
52 55911861 Guiding Bushing 8.71



Wheels & Mudguards {15413}

Root Catalog >> All Store Views >> Maskiner >> City Ranger 3070 >> City Ranger 3070 B0 >> Chassis >> Wheels &
Mudguards



Pos Part no Name EUR
1 55910263 Wheel Cpl. 5X130 ET68 195/75R 16 Nexen 355.76
2 E65002552 Wing Extension Kit 135.33
3 55910661 Wheel Bolt M14x1,5x28 60" Cone 1.54
4 55910321 Wing Extension 98.58
5 55910322 Bracket 12.58
6 E03905020 Plane Washer ø8 (ø8,4/16x1,6) DIN125-A A2 1.50
7 E03403050 Allen Screw CH M8x16 DIN912 A2 1.50
8 55912431 Wheel Cpl. 195/70 R15 M+S 343.05
9 55912268 Wheel Right Cpl. 235/60 R16 ET48 Nexen 467.14
10 55912269 Wheel Cpl. 27X10,5-15 12PR BKT 490.07
11 55924060 Wheel Left Cpl. 235/60 R16 ET48 Nexen 467.14
12 E03804020 Locknut M8 DIN985 A2 70 1.50
13 55911802 Allen Screw BH w.collar M8x16 ISO7380-2 A2 1.50
14 55912740 16.06



Articulating Joint - Up to serial no. 278 {15414}

Root Catalog >> All Store Views >> Maskiner >> City Ranger 3070 >> City Ranger 3070 B0 >> Chassis >> Articulating Joint -
Up to serial no. 278



Pos Part no Name EUR
1 55910657 Radial Shaft Seal 35x62x7 HMS5 RG 2.45
2 55910198 Seal Housing 76.60
3 55910184 Bearing GE 35 ES 20.33
4 55910196 Bearing House 80.59
5 55910207 Mounting Plate, Shuttle Stop 58.63
6 55910473 Shuttle Stop 45.38
7 55911322 Stop POM 110.66
8 55912874 Hex Set Screw M8x30 DIN933 A4 1.50
9 55912813 Nordlock Disc NL 8 1.50
10 55911333 Nut F. Articulation Joint 88.94
11 55910179 Lock Washer Ø130x2 13.98
12 55910181 Seal F. Articulation Joint 9.48
13 55910180 Seal V-Ring Ø144x10,5 20.60
14 55910050 Bearing 130x135/155x60 68.43
15 55910214 Articulation Joint 882.25
16 55910188 Seal Radial Shaft HMS5 RG 2.45
17 55910192 Spacer 12.34
18 55910197 Seal Housing 67.16
19 55910199 Washer ø16 (ø17/40x6) DIN7349 FZB 1.50
20 55911462 Blind plate Ø100x3 13.09
21 55912873 Hex Set Screw M8x25 DIN933 A4 1.50
22 E03100340 Hex Set Screw M16x35 DIN933 FZB 8.8 1.50
23 E65002579 Bearing Top, Articulated Joint KIT 405.60
24 E65002580 Bearing Bottom, Articulated Joint KIT 208.02



Shields {15415}

Root Catalog >> All Store Views >> Maskiner >> City Ranger 3070 >> City Ranger 3070 B0 >> Chassis >> Shields



Pos Part no Name EUR
1 55911746 Bracket F. Cabin Cover R 29.08
2 E03900040 Chamfered Washer ø8 (ø8,4/16x1,6) DIN125-B FZB 1.50
3 E03100140 Hex Set Screw M8x20 ISO4017 FZB 8.8 1.50
4 55910931 Washer ø8 (ø8.4/16x1.6) DIN125 TPR 1.50
5 55911802 Allen Screw BH w.collar M8x16 ISO7380-2 A2 1.50
6 55910862 Cover Right F. Cabin Cpl., Green 347.00
6 55911979 Cover Right F. Cabin Cpl., Orange 347.00
6 55911986 Cover Right F. Cabin Cpl., White 347.00
7 55911452 Sealing 22.78
8 55910883 Cover Center F. Cabin Cpl., Green 341.80
8 55911980 Cover Center F. Cabin Cpl., Orange 341.80
8 55911987 Cover Center F. Cabin Cpl., White 341.80
9 E01802000 Seal 5/8 - 3/32 EPDM 1.50
10 E03902050 Plain Washer ø6 (ø6,4/18x1,6) DIN9021 A2 1.50
11 E50000663 Screw, Thumb M6 1.50
12 55910859 Cover Left F. Cabin Cpl. Green 580.85
12 55911978 Cover Left F. Cabin Cpl., Orange 580.85
12 55911985 Cover Left F. Cabin Cpl., White 580.85
13 55911882 Allen Screw BH w.collar M6x16 ISO7380-2 A2 1.50
14 55912563 Washer ø6,4/14x1,2 DIN125 TPR 1.50
15 55910886 Cover Front, Rear, Green 190.85
15 55911976 Cover Rear Front, Orange 190.85
15 55911983 Cover Rear Front, White 190.85
16 55921581 Bracket F. Side cover R 45.51
17 55923507 Bush POM 8.48
18 55923508 Allen Screw LCH M8x20 DIN7984 A2 1.50
19 E03100130 Hex Set Screw M8x16 ISO4017 FZB 8.8 1.50
20 E03803040 Locknut M6 DIN985 FZB 6 1.50
21 55923523 Plate spring 6,2X12,5X0,5MM DIN 2093 A2 1.50
22 E03900030 Chamfered Washer ø6 (ø6,4/12x1,6) DIN125-B FZB 1.50
23 55923511 Bracket F. Sidecover R 59.10
24 E03902060 Plain Washer ø8 (ø8,4/24x2) DIN9021 A2 1.50
25 E03102140 Hex Set Screw M8x20 ISO4017 A2 70 1.50
26 55921982 Cover Rear Right, Cpl. Orange 607.25
26 55921989 Cover Rear Right, Cpl. White 607.25
26 55922529 Cover Rear Right, Cpl. Green 607.25
27 E03902010 Plain Washer ø6 (ø6,4/18x1,6) DIN9021 FZB 1.50
28 E03800030 Nut M6x5 DIN934 FZB 8 1.50
29 55921579 Bracket F. Sidecover R 97.12
30 E03905020 Plane Washer ø8 (ø8,4/16x1,6) DIN125-A A2 1.50
31 55910906 Cover Fan Grill Cpl. Green 941.22
31 55911977 Cover Fan Grill Cpl. Orange 941.22
31 55911984 Cover Fan Grill Cpl. White 941.22
32 55915012 Allen Screw BH w.collar M8x25 ISO7380-2 A2 1.50
33 E03804020 Locknut M8 DIN985 A2 70 1.50
34 55921578 Bracket F. Sidecover L 97.12
35 55922842 Cover Rear Left, Cpl. Green 607.25
35 55922844 Cover Rear Left, Cpl. Orange 607.25
35 55922851 Cover Rear Left, Cpl. White 607.25
36 55921582 Bracket F. Sidecover L 59.10
37 55921580 Bracket F. Sidecover L 45.51
38 55911745 Bracket F. Cabin Cover L 29.08



Cooling Covers {15416}

Root Catalog >> All Store Views >> Maskiner >> City Ranger 3070 >> City Ranger 3070 B0 >> Chassis >> Cooling Covers



Pos Part no Name EUR
1 55921512 Bracket, Radiator Left 43.30
2 E03905020 Plane Washer ø8 (ø8,4/16x1,6) DIN125-A A2 1.50
3 E50000975 Hex Set Screw M8x16 ISO4017 A2 1.50
4 55921280 Shell Plate, Radiator Left 99.74
5 E03900040 Chamfered Washer ø8 (ø8,4/16x1,6) DIN125-B FZB 1.50
6 E03100140 Hex Set Screw M8x20 ISO4017 FZB 8.8 1.50
7 E02704150 Rubber Passage Ø28 1.50
8 55913022 Grommet Ø37 3.56
9 E65003092 Sealing 2M 19.83
10 55924002 Cover, Radiator Left Cpl. 939.23
11 55924078 Finger Screw Ø32 M8x30 4.64
12 55910931 Washer ø8 (ø8.4/16x1.6) DIN125 TPR 1.50
13 55923532 Bracket, Radiator Right 36.67
14 E03102140 Hex Set Screw M8x20 ISO4017 A2 70 1.50
15 55921513 Bracket, Radiator Right 43.30
16 55921281 Shell Plate, Radiator Right 99.74
17 55922846 Cover, Radiator Right Cpl. 939.23
18 55923531 Bracket, Radiator Left 36.67
19 E03500290 Carriage Bolt M8x20 DIN603 FZB 8.8 1.50
20 E03803060 Locknut M8 DIN985 FZB 1.50



Front lift set {15417}

Root Catalog >> All Store Views >> Maskiner >> City Ranger 3070 >> City Ranger 3070 B0 >> Chassis >> Front lift set



Pos Part no Name EUR
1 E02701250 Cover F. Handle 1.50
2 E50007234 Handle 40.46
3 E03100140 Hex Set Screw M8x20 ISO4017 FZB 8.8 1.50
4 E09825360 Washer ø52x6 4.60
5 E50007227 Spiral F. A-Frame 190.79
6 E50007277 Lock Plate 9.35
7 E09722570 Cover F. A-Frame EPDM SH A90 4.59
8 E61000589 Clamping Plate 5.95
9 55910192 Spacer 12.34
10 55910188 Seal Radial Shaft HMS5 RG 2.45
11 55911256 Retaining Ring Bore ø55 DIN472 1.50
12 55910184 Bearing GE 35 ES 20.33
13 55911254 Bearing Block 112.17
14 55912823 Nordlock Disc NL 10 1.50
15 55912531 Hex Set Screw M10x30 DIN933 FZB 10.9 1.50
16 55912255 Grease Nipple M14x1,5 5.38
17 E50007278 Flap PUR 70SH A 6.90
18 E65002559 Arm Kit 53.62
19 E01702090 Roller NA 22/8 2RS 7.82
20 E03902020 Plain Washer ø8 (ø8,4/24x2) DIN9021 FZB 1.50
21 E50009114 Spring Plate 60.37
22 E01702100 Bearing 698 RS 1.50
23 E03100120 Hex Set Screw M8x12 ISO4017 FZB 8.8 1.50
24 E02000030 Blind Rivet ø3,2x12 Al/St 1.50
25 E03803060 Locknut M8 DIN985 FZB 1.50
26 55915032 Washer, Square ø8,4x20 1.77
27 E09921740 Axle, A-Frame 6.32
28 E01702110 Inner Ring ø8/ø12x12 1.52
29 E03500290 Carriage Bolt M8x20 DIN603 FZB 8.8 1.50
30 E50007230 Coupling moving plate 70.16
31 E03904030 Star Washer ø8 (ø8,4/15x0,8) DIN6798-J FZB 1.50
32 E03101120 Hex Set Screw M8x20 ISO4017 FZB 10.9 1.50
33 E50008129 Tool Hook 37.17
34 E01902050 Split Pin ø4x25 DIN94 FZB 1.50
35 E65002583 Bearing, A-Frame Kit 201.40
36 E03803030 Locknut M5 DIN985 FZB 6 1.50
37 E03900020 Chamfered Washer ø5 (ø5,3/10x1) DIN125-B FZB 1.50
38 E03500000 Carriage Bolt M5x16 DIN603 FZB 4.8 1.50
39 E65003037 Kit F. A-Frame Lock 144.10
40 E50008110 Flap F. A-Frame 149.75



Pulley Eye {15418}

Root Catalog >> All Store Views >> Maskiner >> City Ranger 3070 >> City Ranger 3070 B0 >> Chassis >> Pulley Eye



Pos Part no Name EUR
1 E61000849 Pin F. Towing 15.48
2 E01904040 Split Pin ø5x105 ART969L FZB 1.50
3 55911939 Retaining Cable 7.00
4 E65002581 Pulley Eye Kit 30.32



Bonnet {15419}

Root Catalog >> All Store Views >> Maskiner >> City Ranger 3070 >> City Ranger 3070 B0 >> Chassis >> Bonnet



Pos Part no Name EUR
1 55920339 Bonnet Outer 300.17
2 55910932 Allen Screw BH w.collar M8x20 ISO7380-2 A2 1.50
3 55910931 Washer ø8 (ø8.4/16x1.6) DIN125 TPR 1.50
4 55910853 Lock F. Bonnet 15.89
5 55910858 Plate F. Bonnet Lock 2.44
6 55912045 Lock Spring F. Engine Bonnet 21.81
7 55912046 Bracket Spring, Bonnet 7.04
8 E03804020 Locknut M8 DIN985 A2 70 1.50
9 E03905020 Plane Washer ø8 (ø8,4/16x1,6) DIN125-A A2 1.50
10 E03900030 Chamfered Washer ø6 (ø6,4/12x1,6) DIN125-B FZB 1.50
11 E03100070 Hex Set Screw M6x12 ISO4017 FZB 8.8 1.50
12 55920855 Bonnet Inner 300.17
13 E01201172 Edge Beading 3M 7.85
14 E03100080 Hex Set Screw M6x16 ISO4017 FZB 8.8 1.50
15 55910854 Reinforcement Plate 50.59
16 55910922 Hinge 21.43
17 55910921 Plate Hinge F. Bonnet 1.50
18 55911802 Allen Screw BH w.collar M8x16 ISO7380-2 A2 1.50



Coupling & Trailer plug {15420}

Root Catalog >> All Store Views >> Maskiner >> City Ranger 3070 >> City Ranger 3070 B0 >> Chassis >> Coupling & Trailer
plug



Pos Part no Name EUR
1 E50001174 Tow Hitch GOETT BC75/200 TÜV 31.12
2 E03900080 Chamfered Washer ø16 (ø17/30x3) DIN125-B FZB 1.50
3 E03100320 Hex Set Screw M16x50 DIN933 FZB 8.8 1.50
4 55911701 Trailer Plug 30.87
5 55923524 Harness, Trailer Plug 23.70



A-Frame {15525}

Root Catalog >> All Store Views >> Maskiner >> City Ranger 3070 >> City Ranger 3070 B0 >> Chassis >> A-Frame



Pos Part no Name EUR
1 E50009114 Spring Plate 60.37
2 E01702100 Bearing 698 RS 1.50
3 E03100120 Hex Set Screw M8x12 ISO4017 FZB 8.8 1.50
4 E50007230 Coupling moving plate 70.16
5 E03900040 Chamfered Washer ø8 (ø8,4/16x1,6) DIN125-B FZB 1.50
6 E01702110 Inner Ring ø8/ø12x12 1.52
7 E09921740 Axle, A-Frame 6.32
8 55915032 Washer, Square ø8,4x20 1.77
9 E03803060 Locknut M8 DIN985 FZB 1.50
10 E50007228 Cover, A-Frame 28.13
11 E09722570 Cover F. A-Frame EPDM SH A90 4.59
12 E61000589 Clamping Plate 5.95
13 E09825360 Washer ø52x6 4.60
14 E03100140 Hex Set Screw M8x20 ISO4017 FZB 8.8 1.50
15 E03200739 Allen Screw BH M6x12 ISO7380-1 A2 1.50
16 E50007277 Lock Plate 9.35
17 E50007227 Spiral F. A-Frame 190.79
18 E50007234 Handle 40.46
19 E02701250 Cover F. Handle 1.50
20 E03803030 Locknut M5 DIN985 FZB 6 1.50
21 E03900020 Chamfered Washer ø5 (ø5,3/10x1) DIN125-B FZB 1.50
22 E03500000 Carriage Bolt M5x16 DIN603 FZB 4.8 1.50
23 E50008110 Flap F. A-Frame 149.75
24 E03500020 Carriage Bolt M6x20 DIN603 FZB 4.8 1.50
25 E03900030 Chamfered Washer ø6 (ø6,4/12x1,6) DIN125-B FZB 1.50
26 E03803040 Locknut M6 DIN985 FZB 6 1.50
27 E50007285 Hose Coupling Ø160 164.98
28 E03500220 Carriage Bolt M8x30 DIN603 FZB 8.8 1.50
29 E50007274 Spacer 14.41
30 E03902020 Plain Washer ø8 (ø8,4/24x2) DIN9021 FZB 1.50
31 E50007243 Coupling returner 21.17
32 E03400003 Allen Screw CH M4x5 DIN912 FZB 8.8 1.50
33 E02000030 Blind Rivet ø3,2x12 Al/St 1.50
34 E50007278 Flap PUR 70SH A 6.90
35 E50008129 Tool Hook 37.17
36 E03900050 Chamfered Washer ø10 (ø10,5/20x2) DIN125-B FZB 1.50
37 E03803070 Locknut M10 DIN985 FZB 6 1.50
38 E50007242 Cover, A-Frame 31.60
39 E50007288 Plate F. Flap 6.32
40 E61000609 Bushing 5.55
41 E03100230 Hex Set Screw M10x35 DIN933 FZB 8.8 1.50
42 E01902050 Split Pin ø4x25 DIN94 FZB 1.50
43 E50007216 Coupling Holder, A-Frame 239.97
44 E03500290 Carriage Bolt M8x20 DIN603 FZB 8.8 1.50
45 E03101120 Hex Set Screw M8x20 ISO4017 FZB 10.9 1.50
46 E03904030 Star Washer ø8 (ø8,4/15x0,8) DIN6798-J FZB 1.50
47 E01702090 Roller NA 22/8 2RS 7.82



Articulating Joint - S.N from 279 {15794}

Root Catalog >> All Store Views >> Maskiner >> City Ranger 3070 >> City Ranger 3070 B0 >> Chassis >> Articulating Joint -
S.N from 279



Pos Part no Name EUR
1 55911896 Allen Screw CH M10x20 ISO4762 A2 1.50
2 55911322 Stop POM 110.66
3 55910473 Shuttle Stop 45.38
4 55913075 Flange Bolt M8x16 DIN6921 A2 1.50
5 E02400020 Grease Nipple M6 form A 1.50
6 55920197 Bearing House, Top 330.70
7 E03804020 Locknut M8 DIN985 A2 70 1.50
8 E03905020 Plane Washer ø8 (ø8,4/16x1,6) DIN125-A A2 1.50
9 E03102080 Hex Set Screw M8x25 ISO4017 A2 1.50
10 55923536 Lock Plate MB 15 30.02
11 55910184 Bearing GE 35 ES 20.33
12 55911256 Retaining Ring Bore ø55 DIN472 1.50
13 55910657 Radial Shaft Seal 35x62x7 HMS5 RG 2.45
14 55923537 Lock Nut KM 15 123.80
15 55910214 Articulation Joint 882.25
16 55910180 Seal V-Ring Ø144x10,5 20.60
17 55910050 Bearing 130x135/155x60 68.43
18 55910181 Seal F. Articulation Joint 9.48
19 55910179 Lock Washer Ø130x2 13.98
20 55911333 Nut F. Articulation Joint 88.94
21 55910188 Seal Radial Shaft HMS5 RG 2.45
22 55910192 Spacer 12.34
23 55910199 Washer ø16 (ø17/40x6) DIN7349 FZB 1.50
24 55920198 Bearing House, Bottom 330.70
25 E03100340 Hex Set Screw M16x35 DIN933 FZB 8.8 1.50
26 55921462 8.72



Roof {15421}

Root Catalog >> All Store Views >> Maskiner >> City Ranger 3070 >> City Ranger 3070 B0 >> Cabin >> Roof



Pos Part no Name EUR
1 55910834 Roof 1,218.27
2 E03902020 Plain Washer ø8 (ø8,4/24x2) DIN9021 FZB 1.50
3 E03100130 Hex Set Screw M8x16 ISO4017 FZB 8.8 1.50
4 E03800030 Nut M6x5 DIN934 FZB 8 1.50
5 E03902010 Plain Washer ø6 (ø6,4/18x1,6) DIN9021 FZB 1.50
6 E03900030 Chamfered Washer ø6 (ø6,4/12x1,6) DIN125-B FZB 1.50
7 E03200100 Hex Bolt M6x65 ISO4014 FZB 8.8 1.50
8 55910809 Insulation F. Roof 298.04
9 E65002573 Roof Fittings Kit 2.12
10 E50000926 License Plate Holder 27.13



Fixed Window & Wiper System {15422}

Root Catalog >> All Store Views >> Maskiner >> City Ranger 3070 >> City Ranger 3070 B0 >> Cabin >> Fixed Window &
Wiper System



Pos Part no Name EUR
1 E50009956 Wiper Blade 600mm w. Hook Adapter 9x3 11.74
2 E50000923 Wiper Arm Parallel 35.86
3 E03800050 Nut M8 DIN934 FZB 8 1.50
4 E03900040 Chamfered Washer ø8 (ø8,4/16x1,6) DIN125-B FZB 1.50
5 E03100140 Hex Set Screw M8x20 ISO4017 FZB 8.8 1.50
6 55910101 Window, Front 875.46
7 E01202153 Sealing Strip Black 10x15x5000 20.51
8 E03100080 Hex Set Screw M6x16 ISO4017 FZB 8.8 1.50
9 E03900030 Chamfered Washer ø6 (ø6,4/12x1,6) DIN125-B FZB 1.50
10 55910670 Motor F. Wiper 80.45
11 E03803040 Locknut M6 DIN985 FZB 6 1.50
12 E03902010 Plain Washer ø6 (ø6,4/18x1,6) DIN9021 FZB 1.50
13 55910730 Remote filer spout 320x215 63.97
14 55910720 Washer tank 1.5L 12V 89.47
15 55911753 Screw M6x20 WN 5454 Delta PT Zink 1.50
16 55910772 Bracket 6.01
17 E03100070 Hex Set Screw M6x12 ISO4017 FZB 8.8 1.50
18 55910725 Bracket 4.06
19 E04700032 Hose, clear 5x8x3000 PVC 9.47
20 E03803060 Locknut M8 DIN985 FZB 1.50
21 55910744 Stud Ø38.5xØ8.5x8 1.50
22 55910750 Gasket Ø14xØ41x2 1.50
23 55910746 Glass Mount Gasket PVC 1.50
24 55910747 Spacer Ø8,5xØ14x13 1.50
25 55910745 Gasket Ø14xØ20xØ41x2 1.50
26 55910743 Stud Ø38.5xØ8.5x8 1.50
27 55910751 Allen Screw Csk M8x45 ISO10642 A2 1.50
28 E65002571 Window Fittings Kit 3.54
29 E65002572 Window Fittings X6 Kit 21.76
30 55910825 Bracket F. Washer Nozzle PELD 2.52
31 55911856 Screw M6x20 WN 5451 Delta PT Black 1.50
32 E05008120 Nozzle F. Sprinkler 13.98
33 55923515 Sticker, Sun Screen 116.48
34 E65003218 Front Glass Kit 947.92



Rear Window {15423}

Root Catalog >> All Store Views >> Maskiner >> City Ranger 3070 >> City Ranger 3070 B0 >> Cabin >> Rear Window



Pos Part no Name EUR
1 55910105 Window, Rear 854.64
2 E01202153 Sealing Strip Black 10x15x5000 20.51
3 E03803060 Locknut M8 DIN985 FZB 1.50
4 E03900040 Chamfered Washer ø8 (ø8,4/16x1,6) DIN125-B FZB 1.50
5 55910744 Stud Ø38.5xØ8.5x8 1.50
6 55910750 Gasket Ø14xØ41x2 1.50
7 55910746 Glass Mount Gasket PVC 1.50
8 55910747 Spacer Ø8,5xØ14x13 1.50
9 55910745 Gasket Ø14xØ20xØ41x2 1.50
10 55910743 Stud Ø38.5xØ8.5x8 1.50
11 55910751 Allen Screw Csk M8x45 ISO10642 A2 1.50
12 E65002571 Window Fittings Kit 3.54
13 E65002574 Rear Window Kit 14.68



Right Door {15424}

Root Catalog >> All Store Views >> Maskiner >> City Ranger 3070 >> City Ranger 3070 B0 >> Cabin >> Right Door



Pos Part no Name EUR
1 E03800050 Nut M8 DIN934 FZB 8 1.50
2 E03900040 Chamfered Washer ø8 (ø8,4/16x1,6) DIN125-B FZB 1.50
3 E03900030 Chamfered Washer ø6 (ø6,4/12x1,6) DIN125-B FZB 1.50
4 E03800030 Nut M6x5 DIN934 FZB 8 1.50
5 55911559 Door Lock Housing R 17.99
6 55912650 Washer ø20/5,5x4 NBR 1.50
7 E03902090 Plain Washer ø6 (ø6,4/18x1,6) DIN9021 FZS 1.50
8 E03200760 Allen Screw BH M6x25 ISO7380-1 FZS 10.9 1.50
9 55911557 Door Locking mechanism R 56.09
10 E03404290 Allen Screw Csk M8x35 ISO10642 FZB 8.8 1.50
11 55912979 Door Lock Striker Cushion POM 11.02
12 55911539 Door Lock Striker S355J2 9.08
13 55912974 Bracket F. Lock R 32.87
14 55912972 Bracket F. lock R 39.51
15 55911340 Sealing F. Door Lock 1.50
16 E03200740 Allen Screw BH M6x16 ISO7380-1 FZS 10.9 1.50
17 55912975 Cover F. lock R 28.95
18 E03100080 Hex Set Screw M6x16 ISO4017 FZB 8.8 1.50
19 E65002590 Door Hinge Kit 21.29
20 E03803060 Locknut M8 DIN985 FZB 1.50
21 55910744 Stud Ø38.5xØ8.5x8 1.50
22 55910750 Gasket Ø14xØ41x2 1.50
23 55910748 Spacer 1.50
24 55911606 Bracket, Door Hinge 15.49
25 55910529 Plastic Hinge 2.84
26 55911648 Allen Screw Csk M8x25 ISO10642 A2 1.50
27 E65002586 Door Gas Spring Kit 123.68
28 55912981 Gas Spring 122.88
29 55910938 Door Handle R 83.43
30 E65003060 Door Handle R Kit 72.41
31 E03100070 Hex Set Screw M6x12 ISO4017 FZB 8.8 1.50
32 55912969 Bracket F. Lock 7.27
33 E03100475 Hex Set Screw M6x35 ISO4017 FZB 8.8 1.50
34 55912968 Lock Pin 22.05
35 E01110200 Handle Sealing, Large SH55 3.51
36 E65003087 Handle Kit 37.06
37 E01110210 Handle Sealing, Small 3.48
38 E01110125 Key F. Door Handle 1.98
39 E65003061 Door Cpl. Right 1,784.14
40 E65002589 Door R Kit 1,375.10
41 55910751 Allen Screw Csk M8x45 ISO10642 A2 1.50
42 E65002600 Sealing Strip 27x20x5000 34.09
43 55910771 Door Glass R 1,056.68
44 55911564 Bracket 15.17



Left Door {15425}

Root Catalog >> All Store Views >> Maskiner >> City Ranger 3070 >> City Ranger 3070 B0 >> Cabin >> Left Door



Pos Part no Name EUR
1 E03200760 Allen Screw BH M6x25 ISO7380-1 FZS 10.9 1.50
2 E03902090 Plain Washer ø6 (ø6,4/18x1,6) DIN9021 FZS 1.50
3 55912650 Washer ø20/5,5x4 NBR 1.50
4 55911558 Door Lock Housing L 17.99
5 E03404290 Allen Screw Csk M8x35 ISO10642 FZB 8.8 1.50
6 55911556 Door Locking mechanism L 56.09
7 55912979 Door Lock Striker Cushion POM 11.02
8 55911539 Door Lock Striker S355J2 9.08
9 E03800030 Nut M6x5 DIN934 FZB 8 1.50
10 E03900030 Chamfered Washer ø6 (ø6,4/12x1,6) DIN125-B FZB 1.50
11 55912964 Bracket F. Lock L 32.87
12 E03900040 Chamfered Washer ø8 (ø8,4/16x1,6) DIN125-B FZB 1.50
13 E03800050 Nut M8 DIN934 FZB 8 1.50
14 55912962 Bracket F. Lock L 41.09
15 E03100080 Hex Set Screw M6x16 ISO4017 FZB 8.8 1.50
16 E03200740 Allen Screw BH M6x16 ISO7380-1 FZS 10.9 1.50
17 55912965 Cover F. Door Lock L 28.76
18 55911340 Sealing F. Door Lock 1.50
19 E65002590 Door Hinge Kit 21.29
20 E03803060 Locknut M8 DIN985 FZB 1.50
21 55910744 Stud Ø38.5xØ8.5x8 1.50
22 55910750 Gasket Ø14xØ41x2 1.50
23 55911606 Bracket, Door Hinge 15.49
24 55911648 Allen Screw Csk M8x25 ISO10642 A2 1.50
25 55910751 Allen Screw Csk M8x45 ISO10642 A2 1.50
26 55910529 Plastic Hinge 2.84
27 55910748 Spacer 1.50
28 E65002592 Door L Kit 1,375.10
29 E65002600 Sealing Strip 27x20x5000 34.09
30 55910094 Door Glass L 1,056.68
31 E65003062 Door Cpl. Left 1,784.14
32 E65003063 Door Handle L Kit 72.95
33 55912968 Lock Pin 22.05
34 55912969 Bracket F. Lock 7.27
35 E03100475 Hex Set Screw M6x35 ISO4017 FZB 8.8 1.50
36 E03100070 Hex Set Screw M6x12 ISO4017 FZB 8.8 1.50
37 E01110200 Handle Sealing, Large SH55 3.51
38 E01110210 Handle Sealing, Small 3.48
39 E65003087 Handle Kit 37.06
40 E01110125 Key F. Door Handle 1.98
41 E65002586 Door Gas Spring Kit 123.68
42 55912981 Gas Spring 122.88
43 55910937 Door Handle L 83.43
44 55911564 Bracket 15.17



Mirrors {15426}

Root Catalog >> All Store Views >> Maskiner >> City Ranger 3070 >> City Ranger 3070 B0 >> Cabin >> Mirrors



Pos Part no Name EUR
1 E65003047 Mirror Arm Kit 190.56
2 55910592 Mirror Side 162x245 Ø10-20 R1200 21.89
3 55920591 Mirror Arm 94.56
4 E03905010 Plane Washer ø6 (ø6,4/12x1,6) DIN125-A A2 1.50
5 E03102030 Hex Set Screw M6x20 ISO4017 A2 1.50



Control Panel & Armrest {15427}

Root Catalog >> All Store Views >> Maskiner >> City Ranger 3070 >> City Ranger 3070 B0 >> Cabin >> Control Panel &
Armrest



Pos Part no Name EUR
1 55910125 Display OPUS A3 Std. 1,631.65
2 55910641 Joystick Right Blue 282.43
3 55910158 Joystick Left Green 282.43
4 55912535 Screw Csk TX M3x16 DIN965 FZB 4.8 1.50
5 E03902010 Plain Washer ø6 (ø6,4/18x1,6) DIN9021 FZB 1.50
6 E03800030 Nut M6x5 DIN934 FZB 8 1.50
7 E03900020 Chamfered Washer ø5 (ø5,3/10x1) DIN125-B FZB 1.50
8 55912536 Allen Screw CH M5x12 ISO4762 FZB 8.8 1.50
9 55910645 Keypadpanel, Cabin Controls 302.36
10 55910646 Keypadpanel, Attachments Controls 370.94
11 55910650 Switch FPR 42.57
12 55910785 Sealing keypad 20.87
13 E03803010 Locknut M3 DIN985 FZB 6 1.50
14 55911206 Armrest 203.68
15 55912534 Allen Screw CH M4x10 ISO4762 FZB 8.8 1.50
16 E03900010 Chamfered Washer ø4 (ø4,3/9x0,8) DIN125-B FZB 1.50
17 55911239 Harness, Armrest 324.45
18 E05008180 Buzzer 12VDC 32.49
19 55913335 Armrest 106.11
20 55913336 Mounting Kit, Armrest 8.12
21 55913337 Adjustment kit 62.32
22 55913338 Plate F. Joystick 30.74
23 55911267 77.39



Cabin Mountings {15428}

Root Catalog >> All Store Views >> Maskiner >> City Ranger 3070 >> City Ranger 3070 B0 >> Cabin >> Cabin Mountings



Pos Part no Name EUR
1 55910116 Ventilation Duct L 268.80
2 55911248 Ventilation Duct R 268.80
3 55911917 Hex Set Screw M8x130 ISO4017 A2 1.50
4 55910571 Plain Washer ø8 (8,4/40x1,5) DIN9021 A2 1.50
5 55911516 Pipe Ø9 Ø12x114 9.33
6 E03803020 Locknut M4 DIN985 FZB 6 1.50
7 55910686 Regulating Valve 16.72
8 E03300020 Screw PH PZ M4x16 DIN7985 FZB 4.8 1.50
9 55911288 Air Hose Connector Ø40 10.20
10 E03404050 Allen Screw CH M8x20 DIN912 FZB 8.8 1.50
11 55911918 Allen Screw CH M8x60 DIN912 A2 1.50
12 55910509 Front Console R 575.76
13 55910753 Front Console L 518.94
14 55910504 Pipe Piece Ø12x30,5 2.90
15 E03404090 Allen Screw CH M6x20 DIN912 FZB 8.8 1.50
16 55911920 Plain Washer ø6 (ø6,4/30x1,25) DIN9021 FZB 1.50
17 55910731 Coat Hook 6.36
18 55911924 Screw M4.8x19 CH DIN7504N FZB 1.50
19 55911425 Coat Hook Cpl. 6.48
20 E03804050 Locknut M5 DIN985 A2 70 1.50
21 E03900020 Chamfered Washer ø5 (ø5,3/10x1) DIN125-B FZB 1.50
22 55911241 Hinge 16.55
23 55911242 Gasket F. Cooler 10.67
24 55910877 Lid F. Glove box 45.19
25 E50001309 Allen Screw BH M5x16 ISO 7380-1 A2 1.50
26 55911240 Knob Black 3.73
27 E03803040 Locknut M6 DIN985 FZB 6 1.50
28 E01202152 Sealing Strip R Black 2M 8.77
29 E65002570 Lid F. Glove Box KIT 86.92
30 55912957 Spacer Ring Ø40-Ø15x5 7.33
31 55912956 Spacer Ring Ø40-Ø15x2 4.30
32 55912872 Hex Bolt M8x140 DIN931 A2 1.50
33 55911752 Screw M5x20 WN 5454 Delta PT Zink 1.50
34 55913005 Switch Door 11.62
35 55913021 Rubber base 9.33



Frame & Dampers {15429}

Root Catalog >> All Store Views >> Maskiner >> City Ranger 3070 >> City Ranger 3070 B0 >> Cabin >> Frame & Dampers



Pos Part no Name EUR
1 55911232 Frame, Cabin Welded 11,941.02
2 E03100290 Hex Set Screw M12x35 DIN933 FZB 8.8 1.50
3 55910759 Spring Washer ø12 (ø12,2/21,1x2,5) DIN127-B FZB 1.50
4 E03900060 Chamfered Washer ø12 (ø13/24x2,5) DIN125-B FZB 1.50
5 E03100210 Hex Set Screw M10x25 DIN933 FZB 8.8 1.50
6 55910757 Spring Washer ø10 (10,2/18,1x2,2) DIN127-B FZB 1.50
7 E03900050 Chamfered Washer ø10 (ø10,5/20x2) DIN125-B FZB 1.50
8 55910655 Suspension Cabin, Rear 51.26
9 E03807040 Welding Nut M10 DIN929 1.50
10 E50000017 Cabin Suspension Rear SH50 51.25
11 E65002568 Suspension Cabin, Rear Kit 53.37
12 E65002569 Suspension Cabin, Front Kit 104.10



Radio {15430}

Root Catalog >> All Store Views >> Maskiner >> City Ranger 3070 >> City Ranger 3070 B0 >> Cabin >> Radio



Pos Part no Name EUR
1 E50002843 Antenna, Fiber 400mm 31.04
2 55910882 Speaker FR 13 21.54
3 55911345 Speaker Grille 10.28
4 55912252 Screw M4x20 STS-plus KN6039 1.50
5 E80700479 USB Charger 45.30
6 55912440 Radio KMM-BT508DAB 298.99
6 E50005824 Radio w. Bluetooth KMM BT209 165.13
7 E50002212 Blind Cover w. Storage Space, Radio 13.04
8 E65003036 Bracket Kit F. Radio 9.24



Floor Mat {15431}

Root Catalog >> All Store Views >> Maskiner >> City Ranger 3070 >> City Ranger 3070 B0 >> Cabin >> Floor Mat



Pos Part no Name EUR
1 55910956 Cabin Mat 622.42



Left Door w. Window {15526}

Root Catalog >> All Store Views >> Maskiner >> City Ranger 3070 >> City Ranger 3070 B0 >> Cabin >> Left Door w. Window



Pos Part no Name EUR
1 E03200760 Allen Screw BH M6x25 ISO7380-1 FZS 10.9 1.50
2 E03902090 Plain Washer ø6 (ø6,4/18x1,6) DIN9021 FZS 1.50
3 55912650 Washer ø20/5,5x4 NBR 1.50
4 55911558 Door Lock Housing L 17.99
5 E03404290 Allen Screw Csk M8x35 ISO10642 FZB 8.8 1.50
6 55911556 Door Locking mechanism L 56.09
7 55912979 Door Lock Striker Cushion POM 11.02
8 55911539 Door Lock Striker S355J2 9.08
9 E03800030 Nut M6x5 DIN934 FZB 8 1.50
10 E03900030 Chamfered Washer ø6 (ø6,4/12x1,6) DIN125-B FZB 1.50
11 55912964 Bracket F. Lock L 32.87
12 E03900040 Chamfered Washer ø8 (ø8,4/16x1,6) DIN125-B FZB 1.50
13 E03800050 Nut M8 DIN934 FZB 8 1.50
14 55912962 Bracket F. Lock L 41.09
15 E03100080 Hex Set Screw M6x16 ISO4017 FZB 8.8 1.50
16 E03200740 Allen Screw BH M6x16 ISO7380-1 FZS 10.9 1.50
17 55912965 Cover F. Door Lock L 28.76
18 55911340 Sealing F. Door Lock 1.50
19 E65002590 Door Hinge Kit 21.29
20 E03803060 Locknut M8 DIN985 FZB 1.50
21 55910744 Stud Ø38.5xØ8.5x8 1.50
22 55910750 Gasket Ø14xØ41x2 1.50
23 55911606 Bracket, Door Hinge 15.49
24 55911648 Allen Screw Csk M8x25 ISO10642 A2 1.50
25 55910751 Allen Screw Csk M8x45 ISO10642 A2 1.50
26 55910529 Plastic Hinge 2.84
27 55910748 Spacer 1.50
28 E65003071 Kit F. Door w. Window L 2,090.92
29 E65002600 Sealing Strip 27x20x5000 34.09
30 55912960 Door w. Window L 0.00
31 E65003084 Door w. Window Cpl. L 2,433.05
32 E65003063 Door Handle L Kit 72.95
33 55912968 Lock Pin 22.05
34 55912969 Bracket F. Lock 7.27
35 E03100475 Hex Set Screw M6x35 ISO4017 FZB 8.8 1.50
36 E03100070 Hex Set Screw M6x12 ISO4017 FZB 8.8 1.50
37 E01110200 Handle Sealing, Large SH55 3.51
38 E01110210 Handle Sealing, Small 3.48
39 E65003087 Handle Kit 37.06
40 E01110125 Key F. Door Handle 1.98
41 E65002586 Door Gas Spring Kit 123.68
42 55912981 Gas Spring 122.88
43 55910937 Door Handle L 83.43
44 55911564 Bracket 15.17



Right Door w. Window {15590}

Root Catalog >> All Store Views >> Maskiner >> City Ranger 3070 >> City Ranger 3070 B0 >> Cabin >> Right Door w. Window



Pos Part no Name EUR
1 E03800050 Nut M8 DIN934 FZB 8 1.50
2 E03900040 Chamfered Washer ø8 (ø8,4/16x1,6) DIN125-B FZB 1.50
3 E03900030 Chamfered Washer ø6 (ø6,4/12x1,6) DIN125-B FZB 1.50
4 E03800030 Nut M6x5 DIN934 FZB 8 1.50
5 55911559 Door Lock Housing R 17.99
6 55912650 Washer ø20/5,5x4 NBR 1.50
7 E03902090 Plain Washer ø6 (ø6,4/18x1,6) DIN9021 FZS 1.50
8 E03200760 Allen Screw BH M6x25 ISO7380-1 FZS 10.9 1.50
9 55911557 Door Locking mechanism R 56.09
10 E03404290 Allen Screw Csk M8x35 ISO10642 FZB 8.8 1.50
11 55912979 Door Lock Striker Cushion POM 11.02
12 55911539 Door Lock Striker S355J2 9.08
13 55912974 Bracket F. Lock R 32.87
14 55912972 Bracket F. lock R 39.51
15 55911340 Sealing F. Door Lock 1.50
16 E03200740 Allen Screw BH M6x16 ISO7380-1 FZS 10.9 1.50
17 55912975 Cover F. lock R 28.95
18 E03100080 Hex Set Screw M6x16 ISO4017 FZB 8.8 1.50
19 E65002590 Door Hinge Kit 21.29
20 E03803060 Locknut M8 DIN985 FZB 1.50
21 55910744 Stud Ø38.5xØ8.5x8 1.50
22 55910750 Gasket Ø14xØ41x2 1.50
23 55910748 Spacer 1.50
24 55911606 Bracket, Door Hinge 15.49
25 55910529 Plastic Hinge 2.84
26 55911648 Allen Screw Csk M8x25 ISO10642 A2 1.50
27 E65002586 Door Gas Spring Kit 123.68
28 55912981 Gas Spring 122.88
29 55910938 Door Handle R 83.43
30 E65003060 Door Handle R Kit 72.41
31 E03100070 Hex Set Screw M6x12 ISO4017 FZB 8.8 1.50
32 55912969 Bracket F. Lock 7.27
33 E03100475 Hex Set Screw M6x35 ISO4017 FZB 8.8 1.50
34 55912968 Lock Pin 22.05
35 E01110200 Handle Sealing, Large SH55 3.51
36 E65003087 Handle Kit 37.06
37 E01110210 Handle Sealing, Small 3.48
38 E01110125 Key F. Door Handle 1.98
39 E65003085 Door w. Window Cpl. R 2,433.05
40 E65003072 Kit. F. Door w. Window R 2,090.92
41 55910751 Allen Screw Csk M8x45 ISO10642 A2 1.50
42 E65002600 Sealing Strip 27x20x5000 34.09
43 55912990 Door w. Window R 0.00
44 55911564 Bracket 15.17



Stickers {15432}

Root Catalog >> All Store Views >> Maskiner >> City Ranger 3070 >> City Ranger 3070 B0 >> Stickers >> Stickers



Pos Part no Name EUR
1 55912917 Sticker 3070 17.81
2 E50006779 Sticker Egholm 16.32
3 E50006785 Sticker Egholm 22.68
4 55912583 Sticker Diesel 2.90
5 55922580 Sticker 6.78
6 E03001450 Sticker, Articulated Joint 2.59
7 55912226 Sticker, Forward and reverse 3.21
8 55912586 Sticker C-rear 7.24
9 55912254 Sticker Engine off 4.88
10 55912227 Sticker, Main Switch On 4.31
11 55912228 Sticker, Main Switch Off 4.31
12 55912229 Sticker, Fuse Box 2.09
13 55912223 Sticker, Lifting Point 3.32
14 55912224 Sticker, Lubricating Point 3.32
15 55912077 Sticker Main Fuses 4.89
16 55912078 Sticker Main Relays 3.27
17 E50009115 Sticker QR-Lable 2.29
18 55923510 Sticker T/P 1A+/- 1B+/- L 2B+/-2A+/- P/T 15.69
19 E50007869 Sticker 40 KM/T 2.43
20 55923515 Sticker, Sun Screen 116.48



Chassis {15433}

Root Catalog >> All Store Views >> Maskiner >> City Ranger 3070 >> City Ranger 3070 B0 >> Stickers >> Chassis



Pos Part no Name EUR
1 55912254 Sticker Engine off 4.88
2 E03001450 Sticker, Articulated Joint 2.59
3 55912586 Sticker C-rear 7.24
4 55912078 Sticker Main Relays 3.27
5 55912077 Sticker Main Fuses 4.89
6 55912228 Sticker, Main Switch Off 4.31
7 55912227 Sticker, Main Switch On 4.31
8 55912223 Sticker, Lifting Point 3.32
9 55912583 Sticker Diesel 2.90
10 55912229 Sticker, Fuse Box 2.09
11 55922580 Sticker 6.78
12 55912917 Sticker 3070 17.81
13 55912224 Sticker, Lubricating Point 3.32
14 55923510 Sticker T/P 1A+/- 1B+/- L 2B+/-2A+/- P/T 15.69



Cabin {15434}

Root Catalog >> All Store Views >> Maskiner >> City Ranger 3070 >> City Ranger 3070 B0 >> Stickers >> Cabin



Pos Part no Name EUR
1 E50006785 Sticker Egholm 22.68
2 E50006779 Sticker Egholm 16.32
3 E50007869 Sticker 40 KM/T 2.43
4 55923515 Sticker, Sun Screen 116.48



Hyd performance test set {15435}

Root Catalog >> All Store Views >> Maskiner >> City Ranger 3070 >> City Ranger 3070 B0 >> Service Tools >> Hyd
performance test set



Pos Part no Name EUR
1 E50002156 Hydr. Performance Test Set 3,082.44



Hyd performance test set {15440}

Root Catalog >> All Store Views >> Maskiner >> City Ranger 3070 >> City Ranger 3070 B0 >> Service Tools >> Hyd
performance test set



Pos Part no Name EUR
1 E50000650 Hydr. Hose 1/2" L510 25.44
2 E04120170 Fitting Straight AL15x1/2" 2.57
3 E50002148 Valve, Needle 1/2" BSP 123.39
4 E04500040 Seal, Bonded 1/2" RG 1.50
5 E04100030 Hydr. Bushing 1/2" RG 2.43
6 E04804110 Valve Non-Return 1/2" 0,5 Bar 15.70
7 E04100070 Hydr. Bushing 3/8" - 1/2" RG 2.03
8 E04500030 Seal, Bonded 3/8" RG 1.50
9 E50000486 Hydr. Coupling M 3/8" 82.32
10 E04421740 Hydr. Hose 1/2" L630 27.06
11 E04800480 Fitting Straight AL15x3/4" 5.60
12 E50002112 Flow Indicator 60 LPM 1,262.64
13 E04500020 Seal, Bonded 1/4" RG 1.50
14 E50002151 Test Nipple 1/4IN 2103-01-18.00 6.89
15 E50002147 Manometer 400 bar 1,068.07
16 E04501250 Hydr. Coupling Female 1/2" RG 35.35
17 E04501220 Hydr. Coupling M 1/2" RG 21.30
18 E04501400 Hydr. Coupling M 1/4" 63.26
19 E04501240 Hydr. Coupling Female 3/8" RG 29.47
20 E04501230 Hydr. Coupling Female 1/4" RG 35.48
21 E04100020 Hydr. Bushing 3/8" RG 1.73
22 E04100050 Hydr. Bushing 1/4" - 3/8" RG 1.50



Harness Diagnostic {15441}

Root Catalog >> All Store Views >> Maskiner >> City Ranger 3070 >> City Ranger 3070 B0 >> Service Tools >> Harness
Diagnostic



Pos Part no Name EUR
1 E65003031 Gateway Cable Kit CAN/USB 578.09
2 E50008800 Harness Diagnostic 90.73
3 E50008798 Gateway Cable CG150-2 668.54



Hub puller with Hydraulic spindle {15442}

Root Catalog >> All Store Views >> Maskiner >> City Ranger 3070 >> City Ranger 3070 B0 >> Service Tools >> Hub puller
with Hydraulic spindle



Pos Part no Name EUR
1 E65003041 Brake Tool Hub puller with Hydr spindle 558.31



Special Tool {15592}

Root Catalog >> All Store Views >> Maskiner >> City Ranger 3070 >> City Ranger 3070 B0 >> Service Tools >> Special Tool



Pos Part no Name EUR
1 E80700482 Special tools 10mm Bit Hex 4x75mm 58.39
2 E50010056 Hose Coupling F. Draining Oil 48.46



Lock F. Articulated Joint {15653}

Root Catalog >> All Store Views >> Maskiner >> City Ranger 3070 >> City Ranger 3070 B0 >> Service Tools >> Lock F.
Articulated Joint



Pos Part no Name EUR
1 E65003103 Lock F. Articulated Joint 170mm 26.87



A-Frame CR3070 {15443}

Root Catalog >> All Store Views >> Maskiner >> City Ranger 3070 >> City Ranger 3070 B0 >> Options >> A-Frame CR3070



Pos Part no Name EUR
1 E50007210 A-Frame 452.03



Grammar Seat {15444}

Root Catalog >> All Store Views >> Maskiner >> City Ranger 3070 >> City Ranger 3070 B0 >> Options >> Grammar Seat



Pos Part no Name EUR
1 55911463 Armrest Bracket welded Grammer 55.31
2 55913023 Seat fabric, air Grammer 2,444.92
3 E03404110 Allen Screw CH M8x16 DIN912 FZB 8.8 1.50
4 E03900040 Chamfered Washer ø8 (ø8,4/16x1,6) DIN125-B FZB 1.50
5 55910783 Seat Console Right 52.46
6 55910782 Seat Console Left 52.46
7 55912881 Armrest L Grammer 166.99



ISRI Seat {15445}

Root Catalog >> All Store Views >> Maskiner >> City Ranger 3070 >> City Ranger 3070 B0 >> Options >> ISRI Seat



Pos Part no Name EUR
1 E50001618 Allen Screw Csk M8x25 ISO10642 FZB 8.8 1.50
2 55912430 Bracket, Armrest ISRI 16.64
3 44905269 Seat, No armrest ISRI UE 3,476.39
4 55912590 Armrest Left ISRI 92.66
5 E03404110 Allen Screw CH M8x16 DIN912 FZB 8.8 1.50



ISRI Seat {15447}

Root Catalog >> All Store Views >> Maskiner >> City Ranger 3070 >> City Ranger 3070 B0 >> Options >> ISRI Seat



Pos Part no Name EUR
1 55913400 Seat Backrest W. Cover R 733.23
2 55913401 Seat Cover F. Backrest 313.06
4 55913402 Seat Belt Cover 106.73
6 55913403 Seat Belt ISRI 158.29
8 55913404 Seat LWS air chambers 102.72
14 55913405 Screw F. Backrest and belt 45.77
15 55913406 Kit F. Sliders w. stop 29.89
17 55913407 Side Cover ISRI 145.12
19 55913408 Lock F. Backrest R 85.11
21 55913409 Handle F. Backrest adjustment R 47.77
22 55913410 Side Cover, Lever side 142.52
24 55913411 Switch F. Heating 103.53
26 55913412 Valve LS, RH 159.41
28 55913413 Adjuster F. Inclination 94.45
29 55913414 Adjuster Height/Weight 172.22
31 55913415 Front Cover ISRI 42.86
32 55913416 Rear Cover ISRI 54.12
41 55913417 Shock Absorber and Brushes 384.81
42 55913418 Spring air Cpl. 154.38
43 55913419 Compressor V12 317.99
46 55913420 Relay 12V - 30A, ISRI 66.14
48 55913421 Bellows F. Seat 131.66
50 55913422 Adjuster lever, horizontal 235.27
51 55913423 Seat console ISRI 63.54
55 55913424 Seat pad compl. 1,010.49
56 55913425 Cover seat pad 185.25
58 55913426 Handle F. Seat pad Adjustment 60.61



Heated Mirrors {15448}

Root Catalog >> All Store Views >> Maskiner >> City Ranger 3070 >> City Ranger 3070 B0 >> Options >> Heated Mirrors



Pos Part no Name EUR
1 E65003047 Mirror Arm Kit 190.56
2 E80700480 Heated Mirrors 74.12
3 55920591 Mirror Arm 94.56
4 E03905010 Plane Washer ø6 (ø6,4/12x1,6) DIN125-A A2 1.50
5 E03102030 Hex Set Screw M6x20 ISO4017 A2 1.50



Reversing Alarm & License plate light {15449}

Root Catalog >> All Store Views >> Maskiner >> City Ranger 3070 >> City Ranger 3070 B0 >> Options >> Reversing Alarm &
License plate light



Pos Part no Name EUR
1 E80700497 Reversing Alarm Cpl. 51.03
2 E05000230 Light, License Plate LED 22.14



Camera Dometic {15450}

Root Catalog >> All Store Views >> Maskiner >> City Ranger 3070 >> City Ranger 3070 B0 >> Options >> Camera Dometic



Pos Part no Name EUR
1 E50002244 Monitor w. Cable 1,2M 444.20
2 E80700481 Wire M7L w. Deutsch Connector 89.81
3 55912876 System Cable F. Camera 5 M 63.73
4 E50005880 Camera CAM301 333.83
5 55912442 Plug Ø18 Ø15X12X5 1.50



Light - Left-hand traffic {15451}

Root Catalog >> All Store Views >> Maskiner >> City Ranger 3070 >> City Ranger 3070 B0 >> Options >> Light - Left-hand
traffic



Pos Part no Name EUR
1 55910118 Flange F. Head light 6.13
2 E80700476 Low Beam Head Light left-hand traffic 12V/55W H7 428.82
3 55911257 Cover Ring F. Headlight 5.87
4 55911794 Screw M5x22 WN 5451 Delta PT Black 1.50
5 E05001140 Bulb H7 12V/55W 14.56
6 55911747 Screw M5x20 WN 5451 Delta PT Zink 1.50



Work Lights {15452}

Root Catalog >> All Store Views >> Maskiner >> City Ranger 3070 >> City Ranger 3070 B0 >> Options >> Work Lights



Pos Part no Name EUR
1 E50007174 Working Light 99x95 LED 12/24V 127.18
2 55912376 Bracket F. Working Light, Cabin Mid R 11.69
3 55912377 Bracket F. Working Light, Cabin Mid L 11.69
4 E03900030 Chamfered Washer ø6 (ø6,4/12x1,6) DIN125-B FZB 1.50
5 E03804030 Locknut M10 DIN985 A2 70 1.50
6 E50000892 Cable Guide List EPDM SH70A 2.52
7 E50007173 Working Light Ø93 LED 12/24V 90.92
8 55912439 Bracket F. Working Light, Cabin Low R 8.22
9 55912441 Bracket F. Working Light, Cabin Low L 8.22
10 55923527 Harness, Worklight top 24.27
11 E65002593 Work Light, R Top Kit 180.60
12 E65002594 Work Light, R Middle Kit 147.22
13 E65002595 Work Light, L Middle Kit 147.22
14 E65002598 Work Light, L Top Kit 180.60
15 55923528 Harness, Worklight Middle 28.14



Rotating Beacon {15453}

Root Catalog >> All Store Views >> Maskiner >> City Ranger 3070 >> City Ranger 3070 B0 >> Options >> Rotating Beacon



Pos Part no Name EUR
1 E80507028 Beacon and working light, left 616.03
2 E80507026 Beacon and working light, right 607.95
3 E50002659 Beacon LED 12VDC 157.91
4 E50000814 Socket F. Beacon 6.81
5 E50000815 Cap 2.28
6 E50007173 Working Light Ø93 LED 12/24V 90.92
7 E03804010 Locknut M6 DIN985 A2 70 1.50
8 E03902050 Plain Washer ø6 (ø6,4/18x1,6) DIN9021 A2 1.50
9 55912712 Spring di 8.4 L 18.41
10 E03905020 Plane Washer ø8 (ø8,4/16x1,6) DIN125-A A2 1.50
11 55912711 Axle Ø8 11.61
12 55911768 Beacon Tube 15.02
13 55912678 Allen Screw Csk M5x30 ISO10642 A2 1.50
14 55912520 Spacer, Beacon L POM 125.50
15 E03900030 Chamfered Washer ø6 (ø6,4/12x1,6) DIN125-B FZB 1.50
16 55911667 Bracket 12.33
17 E03905100 Plane Washer ø5 (5,3/10x1) DIN125-A A2 1.50
18 E03804050 Locknut M5 DIN985 A2 70 1.50
19 55912731 Magnet Ø32 Ø5,5 CS h7mm 30.43
20 55912650 Washer ø20/5,5x4 NBR 1.50
21 E03102020 Hex Set Screw M6x16 ISO4017 A2 1.50
22 E03905010 Plane Washer ø6 (ø6,4/12x1,6) DIN125-A A2 1.50
23 E03905050 Spring Washer ø6 (6,1/11,8x1,6) DIN127-B A1 1.50
24 55911666 Bracket, Beacon L 14.41
25 55912729 Hex Bolt M6x90 ISO4014 A2 1.50
26 55912734 Spacer POM 34.85
27 55912733 Bracket F. Beacon R 14.41



Recycle Hopper {15454}

Root Catalog >> All Store Views >> Maskiner >> City Ranger 3070 >> City Ranger 3070 B0 >> Options >> Recycle Hopper



Pos Part no Name EUR
1 E01900554 Retaining Ring Shaft ø40 DIN471 A1 2.84
2 55911782 Coupling Water, Female 46.56
3 E02601250 Hose Clamp Earclip double Ø28-31 2.54
4 55915156 Hose Connector STORTZ D 25mm 17.94
5 E65003077 Hose PVC L2000 12.01
6 E65003078 Kit F. Recycle Hopper 102.91



Suction Camera {15455}

Root Catalog >> All Store Views >> Maskiner >> City Ranger 3070 >> City Ranger 3070 B0 >> Options >> Suction Camera



Pos Part no Name EUR
1 55910757 Spring Washer ø10 (10,2/18,1x2,2) DIN127-B FZB 1.50
2 E65003086 Camera F. Suctionmouth kit 407.69
3 55912934 Bracket F. Camera 20.23
4 E03100210 Hex Set Screw M10x25 DIN933 FZB 8.8 1.50
5 E03900050 Chamfered Washer ø10 (ø10,5/20x2) DIN125-B FZB 1.50
6 E50005880 Camera CAM301 333.83
7 E05010180 System Cable F. Camera 3,2 M 52.10



Tip For Trailer {15456}

Root Catalog >> All Store Views >> Maskiner >> City Ranger 3070 >> City Ranger 3070 B0 >> Options >> Tip For Trailer



Pos Part no Name EUR
1 E04120040 Fitting Straight AL8x1/4" 1.50
2 55911048 Fitting Bulkhead w/Sealing 1/4IN - L8 15.75
3 E04501290 Dust Cover F 1/4" P-7B 1.57
4 E04501230 Hydr. Coupling Female 1/4" RG 35.48
5 E04501200 Hydr. Coupling M 1/4" RG 12.04
6 E04501260 Dust Cover M 1/4" D-7B 1.57
7 E04103010 Hydr. Plug w/Gasket 1/4" RG 1.52
8 55912442 Plug Ø18 Ø15X12X5 1.50
9 55912443 Hydr. Hose 1/4" L1900 34.64
10 55912586 Sticker C-rear 7.24
11 E65003088 Tip F. Trailer Kit 162.23



B-Frame {15944}

Root Catalog >> All Store Views >> Maskiner >> City Ranger 3070 >> City Ranger 3070 B0 >> Options >> B-Frame



Pos Part no Name EUR
1 55910517 Guide pin 19.24
2 55911761 Lock F. El connectors 26.86
3 55911762 Plate F. Lock 2.53
4 55911852 O-Ring 24x3 NBR70 1.50
5 55915094 Coupling Water, Male 127.19
6 E01900554 Retaining Ring Shaft ø40 DIN471 A1 2.84
7 E02701125 Plastic Rivet 8x16,8 1.50
8 E02704060 Rubber Passage Ø12 1.50
9 E03100210 Hex Set Screw M10x25 DIN933 FZB 8.8 1.50
10 E03803070 Locknut M10 DIN985 FZB 6 1.50
11 E03803080 Locknut M12 DIN985 FZB 1.50
12 E03804050 Locknut M5 DIN985 A2 70 1.50
13 E03900050 Chamfered Washer ø10 (ø10,5/20x2) DIN125-B FZB 1.50
14 E03900060 Chamfered Washer ø12 (ø13/24x2,5) DIN125-B FZB 1.50
15 E03905100 Plane Washer ø5 (5,3/10x1) DIN125-A A2 1.50
16 E04501400 Hydr. Coupling M 1/4" 63.26
17 E04501425 Hydr. Coupling M 1/2" 94.81
18 E05004330 Coupling Water W. O-Ring 10.36
19 E05004350 Housing F. Water Coupling 7.77
20 E05004360 Socket F 16A 13.87
21 E50001309 Allen Screw BH M5x16 ISO 7380-1 A2 1.50
22 E50002382 Guide Block 15.07
23 E50010958 Connection plate F. suction hose 154.92
24 E60004109 Base steelparts for CR3070 B-frame 625.63
25 E65003166 B-Frame CR3070 728.59



Lights {15736}

Root Catalog >> All Store Views >> Maskiner >> City Ranger 3070 >> City Ranger 3070 B0 >> SAE >> Lights



Pos Part no Name EUR
1 E80700576 Position/stop light SAE 64.12
2 E03600090 Screw TX M5x16 WN1452 FZB 1.50
3 55910507 Reversing Light, White 88.92
4 E03009070 Reflex Red 70x32 1.50
5 E80700560 Kableadaptor, Head Light SAE 22.40
6 E80700555 Head Light SAE 357.93
7 E05001140 Bulb H7 12V/55W 14.56
8 55911257 Cover Ring F. Headlight 5.87
9 55911794 Screw M5x22 WN 5451 Delta PT Black 1.50
10 55910079 Cover Ring F. Indicator light Domex 240 YP 3.38
11 55910109 Indicator Light LED 92.57
12 E05001010 Bulb 12V/21W 1.81
13 55911747 Screw M5x20 WN 5451 Delta PT Zink 1.50
14 55910189 Flange 4.23
15 E03900010 Chamfered Washer ø4 (ø4,3/9x0,8) DIN125-B FZB 1.50
16 55911798 Screw M3,5x12 WN 1452 Delta PT A2 1.50
17 E50000769 Cabin Light 12V LED 53.36
18 55912252 Screw M4x20 STS-plus KN6039 1.50
19 E80700575 Direction Light Rear LED SAE 63.44



Radio {15737}

Root Catalog >> All Store Views >> Maskiner >> City Ranger 3070 >> City Ranger 3070 B0 >> SAE >> Radio



Pos Part no Name EUR
1 E50002843 Antenna, Fiber 400mm 31.04
2 55910882 Speaker FR 13 21.54
3 55911345 Speaker Grille 10.28
4 55912252 Screw M4x20 STS-plus KN6039 1.50
5 E80700479 USB Charger 45.30
6 E65003036 Bracket Kit F. Radio 9.24
7 E50002212 Blind Cover w. Storage Space, Radio 13.04



Trailer Plug {15738}

Root Catalog >> All Store Views >> Maskiner >> City Ranger 3070 >> City Ranger 3070 B0 >> SAE >> Trailer Plug



Pos Part no Name EUR
1 55911701 Trailer Plug 30.87
2 55923524 Harness, Trailer Plug 23.70
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